POWER Start/Stop

HEATER Off/On/Down

INDEX Jog/Off/Run

VACUUM Of£/0On/Run

="TLL Off/Run/On

DEFOAMER Of£/0On

EMERGENCY STOP

OPERATORS CONTROLS

With line power to machine turned on, the power switch
turns on control power to panel switches.

when heater switch is in ON position, top heater will
energize. The bottom heater will also ignite, but
only when the machine is cycling. The bottom heater
will extinguish itself when the machine stops.

When the heater switch is in the DOWN position this
lowers the top heater retractor. The top heater will
raise itself when heater switch is put back into the
ON position.

The machine will cycle when the index switch is held
in the JOG position. Release switch from JOG position
and machine will stop.

NOTE: Always JOG machine prior to switching to RUN
making sure ail machine functions are operating
satisfactorily.

When the index switch is in RUN position, the machine
will sequence through its normal operating cycle.

The vacuum switch applies vacuum to the outfeed pickoff
shaft when in the ON position. In the RUN position,
vacuum is also applied to the carton infeed picker
manifold to start cartons feeding into the machine.

With vacuum switch in either the ON or RUN position,
the self-contained air compressor will supply air to
the bottom oven super-heater tube.

NOTE: Always allow bottom heater to warm up prior to
switching vacuum to ON position. Otherwise air may
extinguish bottom heater.

When the f£ill switch is in the RUN position, the filler
will operate when a carton is present at the no-carton/
no—-£ill micro-switch.

While the fill switch is in the ON position, the filler
no-carton/no-fill micro-switch is locked out, and
cartons may be run through machine without being filled.

With fill switch in the OFF position, the filler will
operate when the machine is cycling. This can be used
to empty supply tank or for cleaning purposes.

With the defoamer switch ON, this supplies a vacuum
suction to the product supply tank, shich is connected
to the defoamer tube. This may be used for products
aerated during filling.

s


walter
Machinery World


DESCRIPTION OF THE NIMCO FORM-FILL-SEAL OPERATION

NIMCO Packaging Machinery automatically Forms, Fills and Seals Plastic-
Coated Paperboard Cartons using only 100% Mechanical Cam, Gear and Lever

Cperations

*

Carton Blanks, supplied flat, are placed into the horizontal magazine.
Total capacity up to 10 minutes operating production time.

Each Blank 1s set-up and placed onto a water-cooled forming mandrel.

The horizontal mandrel wheel indexes 450 and the carton bottom 1s
broken along the scored lines.

Once broken, the carton bottom is heated by an atmospheric gas bottom
oven. A Super-Heater tube accurately distributes controlled blown air
focusing on areas only where required for sealing.

After heating, the carton is indexed over a folding plow where the
bottom flaps are closed then compressed and sealed by a mechanical,
die spring loaded, floating water-cooled seal plate, allowing for
sealing pressure variations. Simultaneously, the carton top is
broken along the scored lines.

The carton then is pulled off the forming mandrel and placed firmly
into a conveying pocket within the in-line Filler/Sealer indexing
unit .

The cartons are conveyed to our Positive Displacement Volumetric
Piston Fill System where the cartons are filled with very controlled
accuracy. The fill volume is adjustable while the machine is running
with our MICRO-FILL Adjustment Dial. NO-CARTON-NO-FILL is standard.
(Optional Filling Devices can be custom-fitted to fill a variety of
food or non-food products.

A closed Defoaming System, pulling a vacuum on the fill holding tank,
is provided for those aerated products which would otherwise limit
filling speeds.

After filled, the carton top is heated by an electric radiant calrod
type heater which accurately heats only the required sealing areas.
The top heater retracts when the machine is stopped.

The cartons then move through top folding plows and are sealed twice,
on most models, using a positive mechanical cam operation for a
perfect top alignment and tight top seal. Cartons are Dated at the
same time.

Cartons may then discharge onto an accumulating table for manual
casing, available on most models, or a conveyor discharge system to
automatic casing and stacking equipment can be provided.



INSTALLATION AND OPERATING PROCEDURES

INSTALLATION SUPERVISION

For each new installation, NIMCO Corporation will provide a Service
Engineer to supervise installation and instruct operating and main-
tenance personnel who will be responsible for the NIMCO Packaging
Machine. Also, training at NIMCO's factory is available.

It is expected that the initial installation will have been com-
pleted; that is, machine erected in place, service connections
completed and all preparatory steps to actual operation to the ma-
chine accomplished. NIMCO Corporation should be informed when ready
for a Service Engineer approximately one week prior to start-up-

Strict adherence to the NIMCO Service Engineer's instructions,
supplemented by the information provided in this manual will en-
able personnel to successfully operate and maintain the NIMCO Pack-
aging Machine. :

UNPACKING AND INSTALLING

Upon completion of the final testing at the factory, the NIMCO Pack-
aging Machine is partially dis-mantled for ease of shipping. Sev-
eral parts are removed and boxed separately. These parts along with
the Spare Parts Kit and Tnstallation Kit are mounted and fastened to
the machine skid.

Inspection Upon Receipt of the Machine:

Examine the skid mounted machine for any damage or loss in transit.
If the machine shows indications  of being damaged or equipment being
lost, notify the freight agent or insurance claims adjuster and have
him inspect the shipment and make proper notification on the freight
bill.

Machine Placement:

Uncrate and remove machine from skid and place in desired operation-
al location. Avoid excessive shocks or strains to prevent damage to
the machine.

After the machine has been installed in place, level the entire ma-
chine to insure satisfactory operational results. The machine can
be leveled by adjustment of the supporting legs.

Service Connections:
Electrical -

The machine is completely wired internally and requires only an
external power supply to the machine electrical control panel.

The standard machine is equipped for 230 volt - 3 phase - 50/60
cycle power supply. Variations from these specifications must be
specified when the machine is ordered, in which case the internal
wiring will have been revised to conform with the variations.

Atk

byt

(YR

-



10.

11.

12.7

13.

14.

15.

16.

17.

18.

Page

GENERAL START-UP AND TURN-OFF PROCEDURES

Place proper size carton blanks into magazine, bottoms down and side
seam facing inwards.

Check product in holding tank making sure product is at full level.
A constant product level must be maintained to assure an accurate
£ill. The float liquid level control assembly will balance the

product input rate, however, head pressure should not exceed 4 to 5
PST.

Check filler for proper carton size fill setting.

Cheék for correct date stamp inserts in top sealer jaws.
Turn line power on to machine.

Water supply on.

Gas supply on. (Machines with gas bottom heaters.)

PN

Set control panel switches as follows:

a. HEATER - ON
b. INDEX - QFF
c. VACUUM - OFF
d. FILL -~ RUN

e. DEFOAMER - OFF
Push POWER START switch ON.
Allow top heater to warm up.

INDEX - JOG machine momentarily to make sure all machine functions are
operating satisfactorily.

INDE¥ = RUN, machine will begin to cycle empty.

With machine cycling empty, allow sufficient time for bottom heater to
warm up before running cartons.

Turn FILL switch OFF to purge air from piston filler, then turn switch
back to ON position.

when heaters are warmed up, turn VACUUM switch ON. 1In this position,
self-contained air compressor will begin supplying air to the super
heater tube located on top of the gas heater.

VACUUM - RUN, to start carton blanks feeding into machine.
HEATER -DOWN, retractor will lower top heater to sealing position.

Run several cartons through machine to observe machine operation.

a. Carton blanks feeding properly.

b. Formed cartons unloading from mandrels properly.

c. Cartons feeding into filler conveyor properly and engaging
with spreader shoe plates.

d. Check cartons for correct fil{Qy and proper sealing.

e. If problems are encountered, gorrections must be made before
starting production run. 9




19.

20.

21.

22,

A}

GENERAL - START—-UP AND TURN-OFF PROCEDURES
(cont.)

When shutting machine down, turn VACUUM switch to ON position first
and allow all cartons to run out of machine. Do not turn vacuum .
off while a carton blank is being. held by the infeed picker
manifold.

When the product supply is turned off, final cartons are being
filled and the level in the supply tank is diminishing. Observe
the fill into the last few cartons. Short filled cartons should
be disposed.

HEATER- ON, top heater will raise to safety position.

TURN~- OFF procedure:

a. VACUUM - OFF
b. DEFOAMER - OFF
c. HEATER - OFF
d. FILL - OFF

(Remaining product in supply tank and piston filler will
pump out. Cleaning Solution may be pumped through filler
at this time)

e. INDEX - OFF

F. POWER START - OFF

Page



]

NIMCO 500QL& S550QL* CHANGE-OVER PROCEDURE

BOTTOM FORMER

LITER TO 1/2-LITER TO 1/4-LITER
The only change-over required will be for the height of the carton
and machine speed. Therefore, all change-over operations will be
the same for ther, 1/2-Liter and l1/4-Liter.

1. Release top crimp blades and fold back.

2. Adjust helght of mandrel slides to proper carton size with.
the provided spacer guage. Make sure all 8 mandrels,are set

to the same height.

3. Jog machine until carton outfeed suctlon cup is touching
bottom of mandrel pad.

4. With bottom seal under full compression, adjust top crimp
to correct height. Bring top crimp blades in to the man-
drel slide and tighten bolt securely to assure proper top
crimping of the carton. :

5. Jog machine to assure top crimp is set properly.
6. Jog machine until outfeed suction cup 1s at its lowest p051—
tion. B -
7. Change position of pin in the three position outfeed arm
casting to set outfeed vacuum tube stroke for proper carton
size.
' LITERS - INSIDE HOLE
"1/2-LITERS — CENTER HOLE
1/4-LITERS - OUTSIDE HOLE
8. Jog machine to make certain all machine operations are func—

tioning satisfactorily.

S. Change speed of machine by turning shaft on variable speed mo-—
tor base with speed wrench. To INCREASE speed turn shaft.
- Counter-Clockwise, and  to DECREASE speed turn shaft Clockwise.

10. Run several cartons through former section to check bottom
seal and top crimp quality prior to running production.

CAUTION: Always JOG machine after a change-over to check
" that each change was made properly.

CAUTION: DO NOT attempt to adjust or make change-over
while machine is operating.



MICRO-FILL (FIG. B.) For fine adjustment of
Fill Volume.

=== =+ 1% ounces ‘
:[J:—' ~— — — — 1% ounces

3. Change top seal jaws for proper carton size. If necessary,
change date code slugs and/or dies inserts. :

4. Adjust discharge conveyor chute or manual rotary packing
table for proper carton height.

NOTE : Run several cartons thru machine after change-over to
assure all stations are operating satisfactorily.-

CAUTION: DO NOT attempt to adjust or make change-over while
machine is running. :

-



NIMCO 550QL * CHANGE-OVER PROCEDURE

FILLER/SEALER

LITER TO l/2 LITER TO 1/4 LITER

The only Change Over requlred wlll be for the height of the carton
and the fill volume. .

1.

BOTTOM RAIL HEIGHT ADJUSTMENT :

a.) JOG machine until carton take-off cup is at the
lowest position.

b.)} Change bottom rail to proper notch corresponding
to carton height and lock rail into p051tlon w1th
bottom rail pin.

c.) Place the proper support spacer lnto position under
the bottom rail.

ADJUSTING FILL VOLUME =

Each fill pistoh has a maximum capacity of 1/2LT. To

' INCREASE fill volume turn fill worm assembly Clockwise,

-

and to DECREASE fill volume turn fill worm assembly
Counter-Clockwise (Figure A.).

Use MICRO-FILL mlcrometer dial for fine £ill adjustment

~{Figure B.).

1/4- LITER - Use only one piston, closest to heater,

- £ill worm (Flgure A ) 1n.l/4 ther pOSltlon Adjust MICRO-FILL

(Figure B.) . =~
1/2L - Use both plstons, fill worm (Figure A.) in<i}4¥L1£é£4d

_position.

1/1L. - Use both pistons, fill worm (Figure A.) in;i/i:iiter
position. ’

FILI WORM ASSEMBLY (FIG. A.)

1/4-LITER 1/2-LITER
POSITION POSITION

iy



CAUTION:

CLEANING SOLUTIONS

Some Znodized Aluminum parts are used on the machine.
Do Not use strong caustic cleaning solutions or agents,
as these may cause discoloration or damage to the

aluminum parts.

-



CENTRAL MANIFOLD GREASING SYSTEM.

FORMER SEC‘TIONA-~ CENTRAL MANIFOLD GREASE BLOCK

-

O CF

4 OR
0% O
O= Or
On On

31

On On O8 ORO
Oz 08 OF Om_C

OR O3 OF O] O
O202 05 O503
OO« OO0 OeOr

28

FILLER / SEALER SECTION - CENTRAL MANIFOLD GREASE BLOCK




Checking Grease Injection System -

Successful operation of the Central Mainfold Greasing System is
dependent upon the use of clean lubricant. Foreign matter in the
grease may cause a clog in the lines. Frozen bearings or absence
of grease on parts being serviced by the system usually is the
result of infrequent or incorrect lubrication or an obstruction

in the lubrication line. Wherever practical when lubricating the
machine, the operator or maintenance personnel should make a
visual check to see that the lubricant is reaching the machine
part being serviced by each line.

If lubricant is not reaching a part connected by a lube line,
check for a loose fitting, broken lube line or an obstructiocn.
To locate an obstruction:

a) Disconnect the line fitting where the line enters the machine
part. Pump grease into the line at the manifold block. Check
to see .whather or not grease appears at the disconnected line.

b) If grease doesn't appear, check along the line until the ob-
struction is localized.

¢) Check for corroded, broken or kinked tubing and/or hose.

d) When obstruction is located, clean out or replace fitting
or tubing. Fill part with lubricant.

e) Reconnect fitting and tubing making sure that the line fit-
tings are tightened Securely

f) After reconnecting the line, pump fresh lubricant into the
line and check to see that the line flow is free and lubri-
cant appears at the lubrication point.



Al

RECOMMENDED DAILY CLEANING PROCEDURES - DEFOAMER MOTOR

Turn off electric power to machine.
Remove shoulder thumb screws and cover from defoamer housing. .

Steam &/or wash defoamer impeller housing and impeller
thoroughly.

Steam &/or wash defoamer manifold and piping thoroughly.
Check feqularly the defoamer housing for contamination.
Defoamer manifold and piping can be removed for inspection
and housing clean-up.

Re—~assemble defoamer.

Turn on electric power to machine.

Turn on Defoamer motor to dry out the moisture inside the
unit.




This area should be scrubbed to remove all plastic particles from
the assembly and immediately rinsed.

S. S. Coverings:
Wash machine thoroughly with mild cleaning solution and rinse.

Lubrication:

When finished with clean-up, lubricate machine by means of central
manifold greasing blocks. Also lubricate remote pressure grease
fittings to dispel any wash water that may have accumulated in bear-
ings. This fresh lubricant will replace worked out grease and pre-
vent serious damage to bearings and bushings which may have become
saturated with water during cleaning procedure. (See PREVENTIVE
MAINTENANCE.)

PREVENTIVE MAINTENANCE

General:

The NIMCO Packaging Machine contains rotating, revolving, oscillat-
ing and other moving parts that are subject to friction and normal
wear. A continued trouble-free operation depends upon a good pro-
gram of preventive maintenance and it is extremely important that
the following service procedures be adhered to:

-

a) Lubricate machine reqularly and thoroughly.
b) Periodically inspect machine for loose parts.

c) Periodically inspect machine for assemblies that may require
periodic adjustment.

d) Periodically inspect machine for normal wear of parts; im-
mediately replace those that show signs of excessive wear.

e) Periodically inspect lubrication system to see that all lines
are free from obstructions and filled with proper lubricant.

i

Strict adherence to the above procedures will prevent frozen bear-
ings, prevent machine breakdown, eliminate the need for costly
corrective measures caused by excessively worn parts, ilnsures pro-
per operation of all units and will result in efficient and max-
imum production and lengthen the life of the NIMCO Packaging
Machine.

CAUTION: Preventive Maintenance procedures must be performed by,
or under the supervision of personnel thoroughly familiar with the
operation of NIMCO Packaging Machinery. Failure to comply with
this caution may result in damage to the machine.

Precautions:

Strict adherence to the following precautions will aid in pre-
venting injury to personnel or damage to the machine:

a) Periodically check if safety switches are functioning pro-
perly.

b) Do not make adjustments or settings while machine is in motion.



3

c) After making an adjustment or setting, Jog machine at least
one complete revolution to check that all machine functions

are operating properly.

d) Avoid setting tools or other objects on or about the machine:
Damage may result if such objects fall into and jam moving parts.

e) Do not attempt to remove a jammed-up or deformed container
while machine is in motion.

CENTRAL MANIFOLD GREASING SYSTEM

Lubrication -

The  following information applies to NIMCO Packaging Machines equipped
with the Central Manifold Greasing System.

New Machine -

Machines that are to be operated for the first time, must be thor-
oughly lubricated prior to leaving the NIMCO Factory but it is sug-
gested that operators, or maintenance personnel, check to see that
all machine parts requiring lubrication are greased as required.

Check the Central Manifold Greasing System to see that all lines
are free from obstructions and filled with the proper lubricant.
Inject grease into each line fitting on the former and filler/
sealer sections. Check to see that grease appears at machine part
supplied by each line.

After the initial operation of a new packaging machine, lubricate
the machine as directed in the following instructiocns

General -

To insure continuous operation of the NIMCO Packaging Machine it is
extremely important that the machine be regularly lubricated with
clean lubricant. Wipe all excess grease off machine and parts.
Types of lubricant to be used are Shell Alvania #2-71012 grease or
its equivalent.

To facilitate lubrication of the NIMCO machine, a Central Maniflod
Greasing System is incorporated in the machine. This system provides
for manual grease injection lubrication of the machine from a central-
ly located lubricating block on the former and filler/sealer sections.
Some parts not covered-by the system are readily accessible for direct
hand lubrication. Strict adherence to the lubricating time intervals
specified on the lubricating blocks will aid in eliminating the length
and costly "down time" that can result from the excessive wear caused
by inadequate lubrication, and will extend the efficient life of the
machine.

It is recommended that the lubrication of parts included in the Cen-
tral Manifold Greasing System be performed while the NIMCO machine is
running. This will insure thorough distribution of the lubricant
and prevent any accumulation of moisture in the bearings and other
friction parts.

-



Gas - (Machines with Gas Bottom Heaters)

Natural or Bottled Liquid Propane Gas supply line should be con-
nected to the gas shut-off cock and regulator. Refer to the ma-
chine specifications and layout sheet for utility requirements
and connections.

Air - (Machines without optional Internal Air Resevoir)

The air line should be connected to the regulator. Check machine
specifications and layout sheet for utility requirements and con-
nection.

Water -

Water lines must be connected to the inlet valve located on the
Rotory Valve above the mandrel wheel and to the manifold block

located on the top seal head. Check machine specifications and
layout sheet for utility requirements and connections.

PREPARATION FOR TESTING

Hand Indexing:

Before attempting to cycle machine under power, slowly index the
machine by hand by turning belt drive pulley connected to the 30:1
right angle gear box several times until it is certain that all
machine functions are operating freely and properly.

Lubrication:

Do not operate machine until making sure that the machine is thor-
oughly lubricated. (See PREVENTIVE MAINTENANCE - Central Manifold
Greasing System) Pump each hand fitting on manifold grease blocks
until fresh lubricant is visible at all bearings and sliding sur-
faces. Also, service all remote pressure grease fittings.

PREPARATION PRIOR TO RUNNING

1. Check top seal dater block for correct date inserts.

2. Make required settings and adjustments for running and cne of
the container sizes within the range of the machine.

3. After the container size adjustments have been completed, and
machine mechanical operation has been checked manually, as stated
previously, jog machine first, then start the machine under pOw—
er.

4. With machine operating under power, observe all mechanical opera-
tions. Test the operation of the START, JOG, RUN and STOP con-
trols, and safety switches.

5. Place cartons in magazine.

6. Turn on heater switch while machine is cycling. Gas bottom heater
will only ignite when machine is cycling.

7. Run several cartons through machine to check bottom seal and top
seal prior to running production.



AJ

8. After several containers have been run through the machine
and seals checked, the machine is production ready.

RECOMMENDED CLEANING PROCEDURES

A well planned and efficient cleaning program will eliminate the
possibility of contamination in the packaging of your products.

General:

Turn off electric power to machine

Shut off gas cock <.

Shut off product supply line and empty product holding tank.
Infeed:

Use air hose to blow paper and plastic particles off and around
infeed magazine and cage area.

Bottom Seal:

With NIMCO's Thermo-Sanitation of the mandrels it is only neces-
sary to wipe down mandrels, mandrel pads and bottom seal pad with
a damp sponge, although this section may be cleaned with a mild
cleaning agent.

Rinse water applied to machine must be controlled as not to spray
the electrical control panel and bottom and top ovens which may
cause problems when production is resumed. The machine should

be immediately greased after rinsing.

Filler:

Disconnect product supply line, vacuum defoamer return line and
plastic hoses from fill bowl lid assembly.

Remove lid and float assembly, disassemble and clean.

Disassemble defoamer impeller housing and thoroughtly clean im-
peller, then re-assemble.

Remove spreader shoe and drip covers from f£ill assembly and place
on holding rack or table.

Flush solution through filler assembly then remove pistons and
valves. Check "O"rings, apply a light lubricant to contact sur-
faces when re-assembling filler.

Conveyor Chains:

Wash conveyor chains with brush and mild cleaning solution then
rinse.

Top Seal:

Thoroughly wash all closing guides and areas that contacts carton
top seal and dater assembly with mild cleaning solution.

v



FORMER SECTION - FIRST STATION

First Station consists of:

1. Carton Blank Magazine

Infeed Vacuum Picker Head Assembly
Carton Square-Up Cages

Carton 1lift Table

BN

1. Carton Blank Magazine

Carton blanks should feed from a fully loaded magazine. Con-
stant tension is applied to cartons by a spring reel tensioner
which advances cartons forward in the magazine. Spring reel
tension is adjustable by loosening jam nut while holding shaft
and turning shaft for more or less tensicn then retightening
jam nut. ’

2. Infeed Vacuum Picker Head Assembly

This assembly is pulled forward by a large spring which also
acts as a safety device. If the spring breaks or interferance
occurs this assembly will not advance forward. A positive re-
turn stroke pulls the vacuum head assembly backwards. When the
picker head is fully extended, it should push the cartons in
the magazine about 1/4 - 3/8 inch.

Vacuum for this assembly is controlled by an air valve and cam
mounted to the main drive shaft. Vacuum cups should pick up
cartons from magazine and pull them into square-up cages. Va-
cuum must release carton before carton lift table pushes carton
onto mandrel.

NOTE: Vacuum valve position to be set so valve opens and
closes completely.

Picker head return stroke may be adjusted slightly by adjust-
ing position of infeed arm. After making an adjustment make
sure that picker head extends fully to contact cartons in
magazine.

3. Carton Square-Up Cages

Cages are set at factory and should require no further adjust-
ment. :

4. Carton Lift Table

Lift table raises cartons in sqguare-up cages to forming mandrels.
If interferance occurs on the 1ift stroke, a safety break-away
spring loaded sprocket will disengage. Turn sprocket counter-—
clockwise to rewind, making sure ball bearing engages into sprock-
et detent and chain remains on all sprockets. If sprocket un-
winds during normal operating conditions, additional pressure

may be applied by adjusting pressure to the ball bearing in the
spring loaded break-away assembly.

Lift table should push carton fully onto mandrel, stopping
within 1/16 inch of mandrel carton stop. This height may be
adjusted by changing position of clamp on lift shaft.



FORMER

SECTION - SECOND STATION

Bottom Crimp Assembly

The bottom crimp assembly will begin to operate as soon as.
the carton forming mandrel stops above it. This assembly
must raise and lower, pre-folding carton bottom score lines,
before the mandrel indexes the carton to the next station.

The inside crimp fingers must contact the carton bottom
prior to the outside crimp rods to achieve a satisfactory
bottom crimp.

The position of the crimp fingers and rods are pre-set at
the factory and no additional adjustment should be neces-

sary.

Carton scores should be pre-broken as deeply as possible
without causing damage to the carton.

The outside crimp rods, at the top of the stroke, in their
fully extended position, should contact the carton at the
gusset corners.

-

FORMER SECTION -~ THIRD STATION

Blank

No operation is performed.

FORMER SECTION -~ FOURTH STATION

Bottom Oven & Super Heater Tube

The bottom heater is an atmospheric caloric gas oven-which: is
used as heat source to heat an alr distribution tube with
nut located in center of the oven.

Holes are drilled into the tube and nut in precise locations
so that when air is blown through the tube, super heated air
will activate only specific areas of the carton to be sealed.

The super heater nut must be aligned with the center of the
mandrel bottom pad and the tube should be sguare with the
outer edge of the mandrel pad.

The amount of heat applied to the super heater tube can be
changed by adjusting the gas regulator, and increasing or
decreasing the amount of gas pressure supplied to the bottom
heater.

Gas mixtures and pressures may vary and will depend upon
supplier. It may be necessary to change oven orfice size
and then readjust gas pressure for proper amount of heat.



FORMER

FORMER

SECTION - FOURTH STATION {cont.)

Standard Orfice sizes for gas oven:

Natural Gas .082 inch
Liquid Propane Gas .055 inch

Standard Gas Pressure settings for oven:

Natural Gas 4-6 inches W.C.
Liguid Propane Gas 9-11 inches W.C.

If size of orfice is enlarged, gas pressure will have to be reduced
to avoid oven flame out.

The heater height is pre-set at the factory and no further adjust-
ment should be necessary. The top of the oven should be approxi-

mately 4 1/4 inches from top of former table. Carton should just

clear center nozzle of super heater tube for 1/2 gallon or 2 liter
cartons. )

When properly adjusted, the bottom oven will glow bright orange and
there should not be any flame present on the top of the oven grid.

If a flame is present, check for a cracked ceramic or possibly the

ceramic is not properly cemented into the heater housing.

CAUTION:
Never spray water onto heated bottom oven. This may cause cer-—
amic to crack.

Air is supplied to the super-heater tube by a self-controlled
air compressor located on the base of the former section frame.

The amount of air blown through the tube is controlled by an air
requlator and visual air flow control.

Air Pressure Settings:

Regulator 25 P.S.I.
Flow Control 22-25 cubic feet per hour

SECTION ~ FIFTH STATION

Bottom Sealing Station Consists of:

1. Folding Plow
2. Sealing Plate
3. Top Crimp Assembly

1. Folding Plow

The folding plow is pre-set at the factory and no further adjust-
ments should be required.

If carton conditions make it necessary to adjust plow, railsing
plow will fold carton tighter and moving plow from left to right
will change folding of sealing panels.

NOTE - The outside flap must always overlap the inside folding
flap for a proper seal.




FORMER SECTION - FIFTH STATION {cont.)

After an adjustment is made, always jog carton through
folding plow making sure that carton will fold properly.

2. Sealing Plate

The sealing plate is relieved for the extra thickness in
the carton bottom, down the center and along the carton
manufacturers side seam. Sealing dam pins are positioned
to strike the carton bottom folds at critical points, to
insure a liquid tight seal.

A line is scribed into the sealing plate for ease of seal
plate alignment. The carton bottom should be positioned
within the parameter of the scribed line for a proper seal.

Caution:

When removing or changing seal plate, remove only hold
down clamp nearest to you. The other clamp position 1is
pre-set at the factory to positively locate seal plate
with mandrel pad. The seal plate is relieved on that
side so the clamp does not have to be loosened or re-
moved.

NOTE-When looking at sealed carton bottom, it may show
that the sealing pins are not striking the carton
bottom in the correct locations. However, the
dam pins are positioned so that a proper seal oc-
curs on the inside of the carton and not on the
outside.

To check a sealed carton bottom for proper seal, a dye
solution is used. Cut off a sealed carton bottom approx-
imately 1 inch from bottom fold. Pour in dye solution,
then remove rinse and check for any leakage.

Wwith a razor blade or knife, cut carton corners and fold
bottom flat. Make two small cuts along the raw paper
edges on the inside center folding flap and side seam
corner. The cuts should come through the carton bottom
along side the impression left by the sealing pressure
plate on the outside of the carton bottom.

Bottom sealing pressure is achieved by four pre-loaded
compression springs located below the seal plate assembly.
These springs should compress 1/8 inch maximum to insure

a proper sealing pressure. The compression can be adjusted
by changing the position of the seal arm connected to the
clamp block attached to the sealing post. There is a 1

to 2 ratio between the position of the seal arm and conm-
pression springs. An adjustment of 1/8 inch will increase
or decrease compression by 1/16 inch.

Compression 1s pre-set at the factory. It will only be
necessary to reset compression if the seal arm is moved
to change follower.



FORMER SECTION - FIFTH STATION (cont.)

Caution:

Compression is pre-set at 1/8 inch at factory. To in-
crease pressure by more than 1/8 inch may cause damage
to the machine. '

Seal assembly stop nuts are pre-—set at the factory so
there is clearance between the bottom mandrel pad and

seal plate dam pins, allowing for carton thickness.

Never decrease clearance between seal plate pins and
mandrel pad less than .005 inch. This may cause damage to
the mandrel pads or the machine.

A pressure pad is used on the mandrel indexing wheel to
absorb pressure applied to the carton when sealing. Un-
der operating conditions this pad may wear. Make sure
brake pad is properly adjusted. Tighten adjustment screws
to the pressure pad holder only finger tight and lock
down. Replace pad 1f worn.

Caution:

Damage to index box bearings may occur if pressure pad is
loose or improperly adjusted.

Top Crimp Assembly

The top crimp blades will pre-break carton top scores
when bottom seal is fully compressed.

With the mandrel in dwell stopped position, loosen crimp
rod housing bolt to release both top crimp blades. After
all eight mandrel slides are set for proper carton size,
loosen bolts on top crimp housings and reposition height

of blades. Move blades in towards mandrel and reposition
crimp blade pivot housings so that blades are contacting
top of mandrel slides. Tighten bolts on both the top crimp
housings and crimp rod housings. Jog machine after change
to make sure top crimp is set correctly.

Caution:

When changing carton sizes always release top crimp blades
first. This will insure wings do not interfere with man-
drel slides and not cause damage to mandrel or crimp
assembly.

Caution:

Top crimp must be set only when bottom seal springs are
fully compressed, otherwise wings may not full retract
to upright position and damage may occur to mandrel or
top crimp assembly.



FORMER SECTION - SIXTH STATICN

Blank

No operation is performed.

FORMER SECTION — SEVENTH STATION

7th

Station Carton Outfeed consists of:
1. Three Position Outfeed Arm

2. outfeed Vacuum Tube Assembly

3. Carton Turn-around (If Applicable)
4. Vacuum Release Cam

1. Three Position Outfeed

The three position outfeed arm adjusts the stroke of the
outfeed vacuum tube. The inner position is the shortest
stroke and is used for 1/2-pint and l1/4-~liter cartons.
The middle position is used for pint ‘and 1/2-liter car-
tons. The outer position is the longest stroke and is
used for quart/liter and 1/2-gallon/2-1liter cartons.

2. Outfeed Vacuum Tube Assembly

The outfeed vacuum tube should contact the carton only
after the mandrel wheel has come to a complete stop.

The carton must be picked off the mandrel and be lowered
to the bottom rail of the filler pefore the mandrel wheel
indexes and the filler conveyor chains start to move

the carton into the filler section. The outfeed tube
has a short dwell position prior to releasing carton
onto the filler bottom rail. The filler conveyor chains
should not start to move until the carton is firmly
placed onto the filler pottom rail, vacuum releases the
carton and the outfeed tube has lowered to the bottom of
its stroke, below the' bottom rail, A

The timing for the outfeed tube 1is controlled by the
1ift cam located in the main shaft. The 1lift cam may be
adjusted to advance or retard the timing of the outfeed
tube.

At the top of the lift cam stroke the outfeed cup should just
contact the bottom mandrel pad. An adjustment to the 1lift
chain connected to the outfeed block will raise or lower
outfeed tube.

Caution:

only adjust 1ift chain at top of cam stroke. Do not
adjust 1ift chain so vacuum screw or ocutfeed tube con-
tacts mandrel pad. This may cause damage to mandrel
pads or outfeed tube assemnbly.



FORMER SECTION — SEVENTH STATION (cont.)

3.

4.

carton Turn—around (If Applicable)

The carton turn-around is only used for 1/2 ~gallon and 2 -
liter Pure-Pak or Tetra-Rex cartons.

The outfeed tube should begin to turn as soon as the carton
top is clear of the mandrel bottom pad. Timing is regulated
by turn-around cam on the main shaft. If turn-around does not
occur, check if turn-around spring is broken.

Outfeed tube should turn a full 90-degrees before releasing
carton. If this does not occur check turn-around pin for
wear, and replace 1f necessary.

Vacuum Release Valve and Cam

Vacuum release is controlled by vacuum cam on main shaft
which operates a vacuum valve.

Vacuum should release carton during the short dwell posi-
tion of the outfeed tube after placing the carton firmly
onto the filler bottom rail. Timing of the vacuum cam
can be changed to release carton sooner or hold carton
longer by retarding or advancing cam on main shaft.

NOTE - Vacuum valve position to be set so valve opens -
and closes completely.

Caution:

e e e

Vacuum must release carton on bottom rail, If vacuum held
too long this may cause smaller cartons to jump onto bot-
tom rail and tip backwards when conveyor chains start ad-
vancing the carton into the filler section. Re—adjust
vacuum com position if this occurs.

If vacuum releases before carton is pulled off mamdrel.
check for:

improper bottom seal

torn vacuum cup

height of vacuum cup

vacuum screw may be clogged with paper fibers
vacuum tube may be clogged with paper fibers
vacuum valve not operating properly

vacuum cam out of time

not sufficient vacuum, must have approximately
15-20 inches of vacuum at vacuum cup with 22-24
inches of closed vacuum at pump

i. vacuum filter bowl may be filled with water or
paper dust

.

= Ve BN o NN (VRS S FRO N © S ¢



FORMER SECTION - EIGHTH STATION

Vacuum Shut-0Off Safety Switch

The eighth station has a limit switch that will shut off
vacuum to the infeed vacuum picker head assembly 1f a car-
ton is not pulled off the mandrel at the seventh station
carton outfeed.

With no vacuum supplied to the picker head manifold, a
carton can not be pulled out of the loading magazine and
pushed onto a forming mandrel which already has a carton
on 1it.

Vacuum will only shut off if carton is on mandrel at 8th
station. Vacuum supplied to picker head assembly will re-
sume and operate normally if no cartons are present on the
following mandrels.

NOTE: If cartons are not pulled off forming mandrels
at the seventh station, please refer to that
section for coxrection or to the section re-
ferring to the water cooled mandrels. -




WATER COOLED MANDRELS

City water with a maximum temperature of 55-degrees [. is recom~
mended for cooling the mandrels. If water temperature 1s warmer,
then supplemental cooling may be required.

It is possible for an air lock to occur causing blockage in water
flow to one or more mandrels. Mandrels may then overheat and car-
tons may stick to mandrel base pads.

If this happens, disconnect a mandrel return line to the water
manifold and allow water to flow until air is out of the line.
Proper water circulation should then return to the cooling sys—
tem. :

NOTE: To prevent this situation, always turn off water valve
located at bottom sealing assembly to avoid drainage of
water when the machine is not operating.

If water is too cold, or during high humidity periods, mandrels
may sweat and cause carton bottoms not to seal properly. To re-
medy this, reduce the amount of water flow supplied to the cooling
mandrels and allow longer warm-up period to dry mandrels.

Caution:

To avoid mineral and iron deposits in water passages and lines,
it is recommended that a water filter be used in-line prior
to machine.

1f mandrels are overheating and there is no air lock in the cool-
ing system, this may be caused by too warm of water used. In-
creasing the water flow slightly will help dissipate the heat from
the mandrel pads.



FILLER/SEALER SECTION

Cartons are moved through the stations of filling, heating, top
folding and sealing by conveyor chain lugs which are indexed by
a self-lubricated roller cam indexer protected by an overload
clutch. )

FILLING ASSEMBLY
The Filling Assembly consists of:

1. Product Holding Supply Tank

2. Fill Cam and Screw Adjustment

3. No Carton - No Fill Sensor Switch
4. Micrometer Fine Fill Adjustment
5. Filler Bowl and Piston Assembly
6. Inlet Valve

7. Outlet Valve & Nozzle

1. Product Holding Supply Tank

The Product holding tank utilizes a float assembly which reg-
ulates the product input to the tank.

The level control opérates as a result of the buoyancy of the

float. As the level in the supply rises, buovancy pressure

raises on the float to shut off product inlet. As the product R
level diminishes, buoyancy pressure on the float diminishes

which opens the inlet valve to increase product input. The

product level in the tank is constantly balanced to maintain

a constant head pressure to the filler.

2. Fill Cam and Screw Adjustment
The amount of product filled is positively controlled by the move-
ment of the piston in the metering bowl assembly. The fill stroke
to the upper fill shaft is set by the position of worm nut on the
screw worm lower half of the fill assembly. The position of the
worm nut will control the movement of filler shaft and fill disc
on top the shaft which activates the £ill stud and micro-fill studs.
For the shortest stroke, the worm nut is positioned against the
worm support housing. For the longest stroke, the worm nut is po-
sitioned against the worm stop nut.

Caution:
It is very important that the factory set stop nut on the fill
screw worm assembly not be moved to increase f£ill stroke~as“-this
may cause damage to this section of the machine.

Caution:
Machine cycling speed must be reduced to proper relative speci-
fied speed when operating at maximum £ill stroke otherwise damage
may occur to this section of the machine.

3. No Carton — No Fill Sensor Switch

The no carton — no fill limit switch controls an electrical
solenoid mounted to the fill casting.

The solencid is connected to a slide on which a pin is mounted.
With no cartons in chain conveyor the solenoid is energized and
holding the pin. When a carton is positioned under the filler

valve, the limit switch wand will sense the carton and shut off

the solenoid. This releases the fill pin. The fill pin is pulled
under the fill disc by a return spring so that the £ill pis-
ton will begin its downward movement dispersing product from

the metering bowl.



FILLING ASSEMBLY (cont.)

When the piston reaches the bottom of the fill stroke the

fill is complete. The fill cam will then raise the upper fill
shaft and a stop collar will lift the fill casting connected to
the fill piston back to its most upper position ready for anoth-
er carton to fill.

Under operating conditions the £ill pin will remain under the

£ill disc. If this does not occur an adjustment to the sensor
wand connected to the no carton - no £ill limit switch may be

necessary.

4. Micro-Fill Micrometer Fine Fill Adjustment

The micrometer fine fill adjustment is afixed to the top of the
£ill pin and is used to precisely adjust product fill volume
after course filler adjustment is made on worm screw. The ad-
justment is plus or minus 1 1/2 ounces.

5. Filler Bowl and Piston Assembly

The amount of fill depends on the travel of the piston within the

metering bowl. O-rings should be examined daily and coated with
sanitary lubricant before reassembly. Replace worn or stretched
o-rings if necessary.

Caution:

Piston stroke should never be adjusted to allow piston to bot-
tom out on metering bowl manifold or damage may occur to filler
mechanism.

6. Inlet Valve . N

Inlet valve should be assembled as illustrated in parts section.
Never force any items into place and replace the spring or o-—
ring when necessary. Valve must open and close without any
interruption.

7. Outlet Valve and Nozzle

Outlet valve must be assembled as shown in parts pages. Valve
stem must move freely within nozzle. Replace spring and o-rings
when worn or stretched.

When inserting outlet nozzle assembly into metering bowl mani-
fold make sure nozzle is seated properly before tightening nut.
When tightening nut do not allow nozzle to turn. This may cause
o-ring to not seat properly and create an air leak which may
cause excessive foam and fill variance.

Caution: .

Quadring on fill valve stem must be inspected and replaced it
stretched. If not replaced, quadring may be forced over £i11
stem mushroom top. This will stop the flow of product from

the piston and metering bowl assembly and may cause severe damage
to machine.

Fill variance, excessive foam and product splashing will occur
if air is permitted to enter filler system. Check the following
causes for remedy:

1. Worn O~rings or gaskets

2. Broken spring or weak spring

3. Loose outlet nozzle

4. Not enough product in supply tank

5. Loose clamps on product supply tank or piping
6. Too much pressure from pump to supply tank

7. Bent valve stem

-



FILLING ASSEMBLY (cont.)
Caution:

when cleaning or handling filler parts be very careful not to
drop or damage items.

When assembling filler never force any items into place.
DEFOAMER/TOP RECRIMP MECHANISM

For aerated products to evacuate any foam from the carton prior
to top being sealed, a tygon vacuum tube is connected from the
defoamer tube to the product supply tank cover, a second tygon
tube is connected from the product tank to the defoamer suction
pump under the filler/sealer table. An o-ring seals the pro-
duct tank.

A positive cam controlled action raises and lowers a tube in and
out of the carton after filled and before entering cooling rails.
A blade that is attached to the end of the tube is used to tuck
gable gussets inwards before entering cooling rails.

COOLING RAILS and TOP FOLDING PLOWS

Rails and plows are pre-set at the factory for all carton sizes
run on the machine. No adjustment is necessary in this section.

TOP SEAL

The top seal assembly consists of a set of sealing jaws relieved
for accumilation of proper thickness in the carton. These jaws

are inserted into water cooled jawholder blocks which transfers

the heat from the sealing lips of the carton to achieve a posi~

tive seal.

The front jawholder block 13 a stationary type and the rear jaw-
holder block is a moving type. In the sealing position both jaw-
holder blocks are closed together and contact without moving seal
springs. When carton is in the jaws the moving jaw will compress
the carton sealing lips against the stationary jaw and sealing
pressure is applied by the pre-loaded seal springs.

NOTE: Sealing pressure 1is pre-determined by the pre-
loading of the seal springs and cannot be changed.
If a positive seal is not achieved, refer to sec-
tion on top seal problems and corrections.

Caution:

over adjusting the shaft seal eccentrics will not increase
pressure applied to the carton, but only compress die springs
more, which will cause premature wear and possible damage to
top seal.

NOTE: If pressure is not evenly applied to the carton,
the stationary jaw may not be square to the moving
jaw. For proper adjustment of jawholder blocks,
loosen the three bolts on the top seal plate con-
nected to the seal spring block. Jog machine into
sealing position without a carton in the jaws.
push stationary jaw block sguare up against moving
jaw and retighten bolts,

The top seal Jjaws are relieved for the build up of
2,4 and 5 paper thicknesses of the carton lip seal-
ing area. If the carton is not positioned properly
within the sealing jaws a positive top seal may not
occur due to additional paper thickness in a non-
relieved area of the jaw. Check location of manu-
facturer's carton side seam (Sth panel) in relation-
ship to the relief in the seal jaws-

!

|

-«



0P SEAL (cont.)

In summary, to achieve a good positive tight leak-proof top
seal there cannot be any moisture on the carton sealing '
lips, the carton must have a sufficient amount of heat applied
to activate carton sealing areas and the carton must be
located properly in the top seal jaws.

If too much heat is applied to the carton this may cause a
separation of the carton manufacturer's side seam ({5th panel)
and cause a top leaking problem. If this occurs adjust
height of top heater for proper amount of heat to be applied
to carton. ‘

If carton top sealing lips are mis-aligned horizontally,
bottom rail may be moved side to side to square up top
alignment or bottom rail may be raised to bring carton
higher into top seal jaws. Vertical carton lip lineup can
be adjusted by properly locating filler conveyor chain lugs.

Top seal problems may occur if moisture is on the sealing
lips which may be caused by product splash or excessive -
foam in product. Refer to filler section for correction.

POOR TOP SEAL-Probable Causes:

1

1. Insufficient cooling water flow in jaw blocks
2. Condensation on folding plows or seal jaws

3. Moisture on carton sealing 1lips

4. Jaws not square

5. Insufficient pressuré; broken seal spring

6. Improper sealer timing

7. Location of carton in sealer jaws

8. Too much heat applied to carton

S. Not encugh heat applied to carton

0. Code die inserts protruding from seal jaw



A

NIMCO TIMING INSTRUCTIONS

The machines timing is set and thoroughly tested at the factory.
No further adjustment should be required.

The correct timing of the bottom former and the Filler/Sealer sections
is important for satisfactory operating efficiency. Each function

of the machine must be performed at the required time to assure a
quality package will be produced.

CAUTION: Before assuming adjustments need to be made to the

machines timing, check all other machine functions
to be certain they are timed correctly.

BOTTOM FORMER

The main Cam performs three operations at the same time. This Cam is
keyed to the main drive shaft therefore it is impossible for these
three operations to be out of time.

The three operations are: -
A. Infeed Vacuum Picker Head Assembly
B. Lift Arm and Carton Lift Assembly
C. Bottom Seal and Top Crimp Assembly

All drive sprockets throughout the machine are keyed except the drive
sprocket to the former indexing box .and sprocket to the bottom crimp

station.

All other machine functions operate from Cams which are clamped to
the main drive shaft. These Cams are:

FIRST STATION - Vacuum Cam for Carton Pick-Up and Release

Vacuum timing is regulated by a cam which operates a vacuum valve.
Vacuum must be on when the suction discs contact the cartons in the
infeed magazine, and vacuum must release the carton whem it is
pulled into the square-up cages before the carton lift table pushes
the carton onto the mandrel. Move the vacuum cam clockwise to ad-
vance the vacuum or counter-clockwise to delay release of carton
from suction discs.

SECOND STATION ~ Bottom Crimp

After the mandrel wheel has completed its indexing movement and
stops, the bottom crimp will occur. The bottom crimp must be com-
pleted before the mandrel wheel indexes agalin. Timimg can be regu-
lated by adjusting the position of the crimp cam.

THIRD STATION - Blank - No Timing Required

FOURTH STATION - Heater Station - No Timing Required %




MANDREL WHEEL INDEXING -

The indexing of the mandrel wheel is very important.as it must correspond
with all stations of the bottom former and the indexing of the Filler/Sealer
conveyor chains. It is recommended that the mandrel wheel indexing be
checked prior to assuming any or all the bottom former stations may be out
of time.

The mandrel wheel should index and stop, bottom seal come up into seal
position, then bottom seal must lower to its lowest position prior to the
mandrel wheel indexing again.

If mandrel wheel indexing is other than described above, the correct
timing procedure is as follows:

A.  Jog machine until mandrel wheel just begins to index.

B. ‘Disconnect indexer drive chain. Mandrel wheel will not
turn but all other stations will function.

C. " Jog machine until bottom seal has just lowered to its
lowest position.

D. Reconnect indexer drive chain and tighten idler.

Now that mandrel wheel indexing is timed to the bottom seal station, other
stations should then be checked for respective timing operation. SN

AN



]

NIMCO TIMING INSTRUCTIONS

FILLER/SEALER

The drive chain sprockets from the bottom former shaft to the Filler/
Sealer shaft are keyed so no timing.changes should occur. If for some
reason this chain must be disconnected, the proper timing sequence is
as follows:

A. Jog machine until carton conveyor chains just
begin to move.

B. Disconnect transfer chain from former to Filler/
Sealer shafts.

C.  Jog machine until mandrel indexing wheel just
starts to move.

D. Reconnect transfer chain and tighten idler.

NOTE: If carton conveyor chains lugs appear to be out of time with the
mandrel indexing wheel, before re-timing transfer chain, check
first to see if filling and top sealing assemblies are in time
with the bottom former section. It is possible that the pre-set
torque limit on the overload clutch, connected to the carton con-
veyor chain indexer, has been exceeded by an overload or jaming
condition. Inside the clutch, this condition will cause a spring
loaded cam follower seated in a cam detent to release disconnecting
the indexer hub from the clutch body. If this condition occurs,
jog machine three complete cycles and the cam follower should
re—-seat into the detent inside the clutch. The carton conveyor
chains lugs should then be in-.time again with the other functions
of the machine. Refer to clutch operating principles in Section
IV of this manual for additional information.

FILLER ASSEMBLY

The filler assembly should begin filling the carton just after the conveyor
chains advance the complete carton under the filler outlet nozzle. The
filling operation must be completed before the conveyor chains begin mov-
ing the carton again. Turning the filler cam in the same direction as

the shaft rotates will advance filler timing and the carton will be filled
sooner. Turning cam in opposite direction will £ill carton later.

DEFOAMER TUBE AND TOP RE-CRIMP

The defoamer tube should begin lowering intc the carton when the conveyor
chains stop, and must be retracted completely from the carton prior to
the chain lugs moving the carton again. Advancing defoamer cam in the
same direction as the shaft rotates will lower the defoamer tube sooner.
Moving cam in opposite direction will lower tube later.

TOP SEAL ASSEMBLY

The top seal moving jaw should begin closing only after the conveyor
chains have advanced the carton into sealing position and have stopped.
The sealing jaws must be open and release carton before conveyor chains
begin moving again. The top seal cam may be advanced in the direction
of shaft rotation to close jaws sooner and release carton sooner. Mov-
ing cam in opposite direction close jaws and release carton later.



CARTON CONVEYOR CHAIN INDEXING

Both drive chain sprockets from the Filler/Sealer drive shaft to the
indexer box lnput shaft are keyed.

As explained previously, the, transfer chain sprockets from the bottom
former to the Filler/Sealer section.are also keyed to their respective
shafts.

Therefore the carton conveyor chains should begin moving at the same
time as the mandrel wheel. If this sequence does not occur refer to
the mandrel wheel indexing and check for proper timing of the bottom
former section prior to making any adjustments to the conveyor chains.

If bottom former section is properly timed, next check if all .operations
of the Filler/Sealer section are correctly timed. If so, then refer
back to the beginning of the Filler/Sealer timing instructions con-
cerning transfer drive chain from bottom former to Filler/Sealer shafts.

However, if only the filler conveyor chains appear not to be in time
with other functions of the machine, the proper timing sequence
follows:

A. Jog machine until conveyor chains just begin
to move forward.

B. Disconnect drive chain from indexer box to Filler/
Sealer drive shaft.

C. Jog machine until mandrel wheel just starts to
index forward.

D. Reconnect indexer drive chain and tighten idler.

-

The machine should now be properly timed. If not, refer back to pre-
viously explained timing - -instructions.

CAUTION: After making a timing change to the machine, always jog the
machine prior to running machine. Otherwise, if an incorrect
adjustment is made, damage may occur to the:machine.

- AT,



1. PROBLEM:

i ~ o a AERE

COMMON FIELD PROBLEMS AND POSSIBLE CAUSES

CARTON FEEDING FOR MAGAZINE

Possible

Causes:

Filling Machine

Y b W

2. PROBLEM:

Vacuum pressure insufficient
Vacuum release out of time
Over/Under spring carriage pressure
Worn or hard suction cups

Loading cage not in proper position
Mandrels not in proper position

BOTTOM FORMATION

-

Possible Causes:

Filling Machine

I

O O~y bW

=
)

12.

3. PROBLEM:

Carton stops not properly set

Bottom breaker not properly set

Folding plow not in proper position

Sealing temperature tco high or too low, or air jets misdirected
Loading paddle out of adjustment

Loading chute drag

Vacuum not releasing -

Damage to carton flaps

Blank flame sealed on the bias

Weak or unsymmetrical scoring in bottom area
Pressure pad adjustment

Heater height not located vproperly

BOTTOM SEAL QUALITY, DURABILITY AND LEAKING

Possible Causes:

\\
o 7% SN

Cartons, Filling Machine and Dairy

1. Breaks in cartons plastic coating before processing
through machine.

2. Carton side_ seam skips at bottom. ({(Check 25 consecutive
containers by rubbing off paper fibre with water and =
examine for skips.) Heating side seam with a burner so
it will open is another way of checking for skips.

3. Poor "Bottom Formation™

4. Sealing temperature too high or low, or alr jets misdirected

5. Pressure pad relief areas and stake points out of
register

6. Stake points - high

7. Inadequate or uneven pressure /

8. Excessive outside bottom wetting due to: /

/
a. bottom heat activation damage to cutside PE coating /
b. outside PE coating damage from machine or conveyor /
scuffing s
C. penetration of strong lubricants and detergents into /,

board raw edges and breaks in PE coating ; /

[



4.

10.
11.
12.

13.
14.
15.
l6.
17.
18.
19.

21.

22.
23.
24.
25.

26.
27.
28.
29.

30.

+
case washer detergents
machnine chain lubricants
machine sprays
caser spray lubricants
conveyor chain lubricants

Excessive inside bottom heat activation damage to PE
coating (especially critical along bottom horizontal
scores)

Poor or erratic sealing caused by cold drafts

Rough handling

Automatic caser damage (cartons dropped or not re-
leased from proper height)

Oversize dairy delivery case

Fluctuation in air or gas pressure.

Calrod heater burned out

Broken ceramic burner heater

Dairy delivery cases stacked over six high in cooler
Bent mandrels
Worn or uneven mandrel caps
Inadequate pressure pad cooling - water supply
(circulation and temperature)
condensation on seal plate, folding plow, or mandrel
pads
Holes plugged in super heater tube or nut
Blown out super heater tube
Fluctuation in air or gas pressure
Inadequate mandrel cooling - water supply
(circulation and temperature)
Improper clearance between pressure pads and mandrels
Wet icing
Jeaters not properly aligned with mandrels
Water or oil in air lines causing contamination of -
superheat air resulting in a poor seal
(0il in water)
Excessive mandrel spray lube causing:
poor bottom seal
wicking into board raw edges and breaks in the
coating -

-

Retail Store

Strong household cleaners used to clean display

cases - causes outside bottom wetting
Other
1. Diesel fume residue on carton surfaces
2. Product spoilage producing an abnormal wicking
tendency
PROBLEM: CARTON TRANSFER AT OUTFEED PICKOFY
Possible Causes:

Filling Machine

U W N

Dirty mandrels

Hot mandrels

Inproper adjustment of transfer plate
Timing of 7th Station pickoff tube
Pickoff tube adjustment



5. PROBLEM:

\

FILL VARIATION, FOAM AND PRODUCT DRIPPAGE

Possible Causes:

Filling Machine and Dairv

1.

2.

3.

4.

5.

6.

6. PROBLEM:

Improperly adjusted filler
a. poor filler maintenance
b. poor quality control program on fillers
Air leaks
a. leaky suction side of transfer pump
b. air leak at homogenizer
¢. inadequate holding time in tank to allow air to
dissipate prior to transfer of product to filler
d. filling holding tank from top
e. pumping directly to filler bowl
f. loose piping joints from holding tank and/supply
bowl '
g. faulty O'rings
h. leaking wvalves
Foam in filler bowl
a. filler bowl not gravity fed
b. small holding tank
c. turbulent flow and surging caused by small
transfer lines
d. high pressure transfer pump
Inadeguate product supply
a. insufficient head pressure due to length of
supply line
b. line restrictions
c. level control not working properly
Sticking or leaking filler valves
a. bent valve stem
b. broken fill spring
c. loose valve nozzle
d.valve improperly assembled
e. clogged £ill screen
f. loose snubbers
g. filler out of time
h. inadequate lubrication
1. damaged filler parts
Defoamer not working

TOP FORMATION, FLAP ALIGNMENT, SEAL QUALITY AND LEAKING

Possible Causes:

Cartons and Filling Machine

1.
2.

Heat - high or low

Excessive product on top sealing area (inside and outside
of carton)- result of product splash, drippage or foam
Improper alignment of side seam relief in sealer jaws -
resulting in uneven or inadequate pressure

Improper alignment of embossing stakes in relation to the
side seam

Sealer jaws not releasing properly, or lmproper clearance,
resulting in drag on carton causing top flaps to form un-
evenly

Top flaps not properly aligned

Heater not properly located

Calrod heater burned out

Improper carton position in chain

Improper carton rail or spacer height

<



11.

Inadequate pressure

12. Excessive pressure causing back-off

13. Inadequate sealer jaw cooling - water supply
(circulation or temperature)

14. Condensation on folding rails, folding plows or
seal jaws

15. Top breaker or former not properly set

16. Product too cold

17. Improper adjustment of sealer guides

18. Improper adjustment of cooling or water rails

19. Conveyor chains out of adjustment

20. Improper clearance between sealer jaws

21. Defoamer not weorking

22. Rough carton transfer from filler to top sealer
causing product splash on top sealing area ‘

23. Carton blank flame sealed on the bias

24. Weak or unsymmetrical scoring in top area

25. Side seam skip at top of container

26. Side seam opening up at top because of excessive heat

27. Pouring spout release material (abhesive) smeared
on top flaps.

Other

-

Diesel fume residue on carton surfaces

7. PROBLEM: SPOUT OPENING QUALITY

Possible Causes: “

Filling Machine

1. High temperature heater setting due to:

. heater location

. operater judgment that high temperature re-
quired for leak-proof top

. uneven or inadequate pressure

. excessive product on top sealing area (inside
and outside of carton)- result of product
splash, drippage or foam )

2. Improper sealer jaw relief location
3. Improper carton rail or spacer height

Other -

Improper opening of carton by consumer

8. PROBLEM: CARTON BULGE

Possible Causes:

Filling Machine

1. Excessive outside bottom wetting due to:

a. bottom heat activation damage to outside PE
coatings

b. outside PE coating damage from machine or
conveyor scuffing

c. penetration of strong lubricants and detergents
into board raw edges and breaks in PE coating



N

. case washer detergents
,-machine chain lubricants
mandrel and machine sprays
. ‘caser spray lubricants
. conveyor chain lubricants
2. Excessive inside bottom heat activation damage to PE
coating (especially critical along bottom horizontal
scores) ¥
Rough handling*
4. Automatic caser -damage {cartons dropped or not re-
leased from proper height)*
5. Oversize dairy delivery case*
6. Wet icing
7. Excessive mandrel spray lube causing wicking into board
raw edges and breaks in the coating* ‘

)

Retail Store Gt

Strong household cleaners used to clean display
cases -~ causes outside bottom wetting*

Other
Product spoilage causing a build-up of carbon

dioxide ‘gas in carton.

*Causes bottom breakdown which results in a loss of carton structural
strength. .




5. Channels - A well-formed, sealed bottom will show no stain peﬁe—
tration. underneath the gusset flaps and gusset edges will be butted to-
gether with no channel or overlap condition. It may be necessary to care-
fully remove board fibers frém the center area of the gusset flap with a
knife to check for channels and over-lapped edges. Excessively over-
lapped edges will hold off sealing pressure of the pressure pad and
cause unsealed channel areas which are subject to leaking the same as

open gusset channels.

6. Pressure — Observe the outside of the bottom for distihct pres-
suré lines and stake points along the 6verlap areas of the bottom at the
sideseam flap and tuck-in flap edges. Faint pressure marks indicate the
lack of pressure. Excessively deep stake marks indicate high stake points
which can prevent proper pad pressure in other critical areas of the
bottom. A bad tuck-in flap fold can cause the faint and excessively

deep stake marks.

7. Knife Check - It is important that the pressure pad be in proper
register with the cartdn bottom so that relief edges of the pad do not
ride up on overlap edges of the bottom. On the inside of the sample,
with gusset flaps pulled back, insert knife blade through the bottom
held perpendicular to the bottom and against the edges of the tuck-
in flap and sideseam flap. These cuts should be made in the area of
the stake points. Then observe the outside of the bottom to see if
cuts split in half the stake pbints which denoted proper pressure pad -
register. Pressure pad adjustment is required if knife cut .is more

than 1/16" off center with the stake point.

8. Damage - Bent or damaged edges of any of the bottom flaps
indicates poor adjustment of the machine which should be found and

corrected before trouble starts.

9. Good Heat ~ On most machines, normal bottom heat will produce
a glaze pattern that extends out from both gusset flaps over roughly
S0% of the bottom area. No excess damage from heat should be noted

above the bottom horizontal scores.

10. Low Heat - Insufficient heat will produce unsealed areas be-

neath the gusset flaps.



11. High Heat - Excessive heat wili cause severe pinholing and a
heat glaze pattern well above the bottom horizontal scores. This
damages the poly'film.and allows product penetfation which could ré—.
sult in bottom durability problems.' The likelihood of sideseam sep—.

ation can be expected from high heat.

12. Outside Bottom Damage - Bottom formed cartons should be

checked for outside damage caused by scuffing and excessive or mis-

directed heat. Dip the formed carton in stain solution for ore min-—
ute, rinse with cool water and examine the sample for béttom damage.
This check should be made prior to broduction start-up, a minimum

of every four hours of production or after machine adjustment.

TOP CHECKS -«

1. Samples - Remove a top-sealed, filled carton from the con-

veyor to check carton top forming and sealing.
2. Alignment - Top flap edges should be parallel and in good
alignment with each other. Front and back gables should also be

aligned to each other.

3. Stake Register - Sealer jaw stake point register is critical.

The second stake point at the sideseam must be located next to the
sideseam edge but not ride up on the sideseam flap. Insert knife
point through the center of this stake point into carton top, hold-
ing the knife perpendicular to the gable. Seperate carton top to
see that knife cut misses the edge of the sideseam but is no more
than 1/16" away from sideseam edge for proper register of sealer

jaw stake points.

4. Jaw Register and Pressure - Sealer jaw horixontal relief

must be located next to the inside gable edges to produce a well
defined pressure line without cutting the board to prevent channel
leakers. Adequate pressure is also indicated by well defined stake

points and horizontal relief edge.

5. Heat - Sufficient heat to produce tightly sealed tops will
not singe tops nor cause excessive over—activation of the polyethy-

lene on front and back gables. Excessive heat is apt to open up



sideseam seal at the top of the seam.

6. Leakers - To check for top leakers; lay the unopened filled car-

ton on its side for several seconds. and observe for product drippage.

7. Bond‘~ Tops may be opened up to observe bonded areas of ga-

bles and top flaps.

8. Spout Opening Quality - To evaluate a carton for spout opening

quality, properly open the spout (see note) and inspect. Good spout
opening quality will show a complete and clean seperation of the pour-
ing spout from the inside sealing area. Fair spout opening quality
will show a complete seperation of the pouring spout from the inside
sealing area but the edge of the spout will show board delamination.
Poor spout opening quality will show no seperation of the pouring
spout from the inside sealing area. Fair and poor spout opening quali-

ty is usually caused by excessive top heat.

(NOTE: Procedure for properly opening the pouring spout of a carton

1. Using both thumbs and forefingers, push back the opening
panel until it touches the gable top of the carton.

2. Bring the pouring spout forward by squeezing the edges
of the panel and pulling forward.

9. Abhesive Register - An Abhesive film is applied to the inside

of the poor spout as an easy opening feature. If the Abhesive is out

of register this may cause a pin leaker from the pour spout side.

NOTE:Procedure for evaluating Abhesive print register inside carton

1. Using cigar or cigarette ashes, rub into the inside sealing
edges of the pout spout.
2. The Abhesive print will darken in color and clearly define

area of application.

"The Abhesive should be no closer than 1/16" from the upper edge of

the sealing area.

MACHINEABILITY CHECKS

1. Samples - Observe at least 25 or more blanks run through

the machine during filling of the product.

-



OPERATOR MACHINE QUALITY CHECKS

Listed below are the recommended quality checks that should be
made by each operator. These checks are very important in achieving

a good quality package.

Routine‘quality checks must be made on the carton forming and
sealing properties prior to start-up of production on the filling
machine and at least every 15 to 30 minutes during production. This

will help insure consistent quality of the filled package.

BOTTOM CHECKS

1. Sample -~ Prior to machine start-up a minimum of one sample
per mandrel should be evaluated for bottom forming and sealing.. A
minimum of three consecutive samples should be examined during the -
specified time intervals of the production run for these same pro-
perties. Bottom formed samples should be selected béfore entering
the filler unit. A good carton bottom is obtained from proper form-

ing, heat and pressure.

2. Formiﬁg ~ Check the outside of the bottom to see that the
tuck-in flap has inserted properly, no excessive gaps are present

at ‘either corner of the tuck-in flap and that the bottom is square-

3. Stain - Use Scarlet Moo dye solution purchased from NIMCO
Corporation, and follow instructions with the kit for proper mix-
ing. While carton is still warm, pour in 1" of dye solution and
hold for EXACTLY ONE MINUTE. Dump the stain solution and rinse
thoroughly with cool water. Carefully examine bottom.for pin-
holing and heat activation pattern. After separating gusset flaps,

described below check for bottom channels and unsealed areas.

(NOTE: A fresh dye solution should be prepared at least once a
week. Dye stain solution must be at proper strength for meaning-
ful results. Make certain solution containers are kept tightly

closed when not 1in use.)

4.0pen Sample - After carton bottom has been cut off the carton,
approximately 2" up from the bottom, tear open both gusset flaps by

lifting from the sealed bottom area.



2. Feeding, Loading, Transferring, etc. - Determine the percentage

of troublesome cartons and observe the carton action on the filling mach-
ine. Compare these with an equal quantity of standard production cartons.
Prebreak by hand 25 or more blanks of the troublesome item and run ‘on the
machine to note difference; if any.‘ Note difference in opening force re-
quired to open problem container and check for possible biased or tapered
sideseams. Cartons run best when in the dairy plant a week to 10 days in

proper storage to equalize temperature of the blanks.



,wm,%

A.

GLOSSARY OF PLASTIC-COATED BLANK: TERMINOLOGY

BOARD

Term

Board substance or
base stock
Caliper

Basis Weight

Film weight

Extruder pinholes

Board delamination

Poor f£ilm adhesion

Profile board

INK
Term

Ink Adhesion

Wet scuff

Ink Scratch Resistance
Ink bleed

Ink blocking

Explanation

Board before extrusion of poly-
ethylene flim

Thickness of board usually ex-
pressed in thousandths of an inch

Weight in 1lbs. of 3,000 sq. ft. of
board

Amount of polyethylene in 1lbs. on
3,000 sq. ft. of board

Minute holes in polythylene film
normally occurring at extruder

Internal splitting of board

Film separates from board with little
or no fiber pull '

Matte side poly f£ilm thickness
greater in bottom and top areas
than center of panels

Explanation

Ability of ink to adhere to poly-
ethylene

The smearing of ink when the ink
£ilm is subjected to conditions of
high moisture, rubbing, chemical
action, and/or abrasion

Ability of ink film to resist
scraping by sharp objects

Running of color caused by the
dissolving of the ink film

An undesired adhesion between
touching films of ink on printed
stock or between printed ink film
and unprinted stock




(m

C. ABHESIVE

Term

Abhesive Print Quality

Abhesive register

Abhesive smear

Opening rating

D. CONVERTING
Term
Flat blank

Panel numbers and
score designation

Seamed blank
Tapered blank

Blocking

Sticking

E. CARTON
Term
Carton

Diamond shaped

Top seal

Top channel leaker

Explanation

The uniformity and continuity of
the abhesive film in the applied
areas of application

Position of abhesive pattern on
blank as compared to its speci-
fied location

Spreading, transfer, and/or.
streaking of abhesive from the
applied areas

A numerical rating of the ease of
opening the pouring spout. A ra-
ting of 1.0 is perfect, and a ra-

ting of 5.0 means the lip will not
release without pulling apart

Explanation
Die cut blank before sideseaming

See attached sketches

Blank after sealing sideseam

A blank sideseam on a bias
Seamed blanks stuck together
usually due to excessive heat
from the flamer but can also be

due to poor ink formation

Blanks stuck together from ex-
cessive case sealer adhesive

Explanation
Seamed blank after forming

Carton does not square up on
forming

Seal areas above upper top major
horizontal scores

(Seepage alpng top edge or back

edge



~.

Sideseam leaker

Gusset

Staking-points
(pressure points)

Bottom channel leaker
Bottom corner leaker
Bottom tuck leaker

Bottom horizontal
score leaker

Score break

Overactivation

pinholes

Smile

Bulge

purability

Raw edge wicking

Seepage occurring at the side~-
seam due to either poor sideseam
bond or board separation (exact
location required)

The triangular area created by
the formed minor bottom flap

Points of pressure on the bottom
of the carton to seal possible
channels along flap edges

Seepage occuring through various
bottom channels which are due to
improper bottom forming or seal-
ing (exact channel type required)

Seepage at any of the four bottom
corners of a carton (exact corner
required)

Seepage due to poor bottom tuck—
ing :

Seepage through bottom horizon-
tal score (exact score required)

cut or crack of polythylene film
6n any given score (exact loca-
tion required)

Small holes in polyethylene film
created by escaping gases from
substrate due to localized over-
heating

A wrinkled crease formed at and
extending outward from any one
of the vertical scores (exact lo-
cation required)

Protrusion of panels of a filled
carton. This is normally ex-
pressed in units 1/32" over ori-
ginal panel widths of 2-7/8" for
quarts and 3-7/8" for half gallons

The ability of a filled container. to
withstand normal handling and dis-
tribution

The absorption of liquids into raw
edge of the board



CARTON BLANK TERMINGOLGY - QUART SER!

=S

O IYMNOOYIG
XOMBY | "ON

IODS 19YD \

WOIXIA L "ON

OIS WYHODVIO ]
XONIW T ON

WODS
WNOZIBOH

.\1\

INYO
40l T "ON y
OIS ONINIO \
TNYA L ON f/.

1028 WNOOYId |

YONIW L "ON

OIS ﬁio\x

TYIUINIA L "ON

OIS YNOOVYIQ \

YONIW ¥ "ON
P

3029 ONINIJO .
TINYd ¥ "ON

INYO

o 7 TNV A & TR
b O wolloa |
3 . -
m& L "ON b AQTYW | " Otd
JYQIS IVIIIYIA YOryw | "ON

- )

=< Eq

- b~

z INY z

N . J

= < 'ON W

@] Q

x T

JHODS IYDHINIA YOrvw T "OM

MAJCR

I3INYVd
£ oN ¢

IYOIS WIILYIA YOIV € "ON

MAJCR

vy
wWollog
FOMYW € °ON

401 Y 'ON

39028
izogo:\\i

J—

1Ce

TIANY I
v ON

I¥OIS TYIHNIA BOMYW F TON

3I0TTGM

dvid Wv3Is 3018

/NI
VoI

N
v

AN

el SE R g
QNG 3 SR I W |

| v
NI

INSIODE CF BLA

NQOTE:




[

ue. e

«Wi& 24 ponb paiyy

; 9f M_‘HI_L._J_A!‘ T
e R
r.. :_i_wmc

tyapjod gy x ,zp 1ad 53500 Lurddiys yo saqunpy

~{A100 vo 9B -11o1) w2/ 1<% > BF % .82

{Puojquoyiedoyiid-joiy) o/ 1-r * . or X .2

: 1R1D PAsO L{uonned 59215 om |

Sing

16479 : - [voyeh-

B Xl x5z er (C uoj o’ -1

IR TR 29 i o
GS 11 %05°€1>05°02 06 tnol_j donb g
0s' 11 %62 r1*62 91 o 0001 wid oy
C 1L X9 X6l il 65 0nn | iy
QM.—— XN_ xw_ Cy @m.n _.m:_c

02i¢ 9507 i aybrap Araunng )

“pappn eq gsnur oy

. joey puw £}50dod co:_.:uu_:f jevoiitpro tpapraoid jou

010 }00p Buli)) 19dosd puo paiojnsuijou B1p s|jom B1i §]
jwoos 44814 ‘pooB o LD pasoq BIDSUOIB[NI[OD AAOAL By |

tnastnboy oq q1m 11un
uc:o!* puo 1102 uoosebyysr obio) n oﬂo_ucu $ valo
48610] B oYy} YoNsS| WOOI AY) §] * LIBLINILOI OO0’ 009,006
a8d 4ndu) ooy N1G 000‘Zy PUD A119ondod o002

SYINIVINOD Q3Z1137vd OHIHOLS

TN

7 2;.

Syi - cwipjuod pupsnotjiad |aa) d1qndg| 4|3 jowixoiddo

S Ut 8yYy JO Juaju0od (pa1qnd Ayl j1 'Ajpuodag

*€iueRNnbal Dysnq eyl SAUIILIPIAP S| ‘9101 Of Ysim
nof unyq jo Ayjuonb ey apiosp ‘4514 ool s6oloys
40 "1 Auo uojapinb o so pasn aq uod umoys saunbiy ey
‘A iy eAnlo)as ay) §aayd 0f 4aauniBAyy  tg

12103 {1UN BY| JOJ jBISoWIdl Y e

191003 JluNn BY] J0NUOd 0] Joisiplwunyy g

*{s1un joay alow jo jnduy
oyl »1nbos [|1M SUOT{IPUGD 1B |DAM ADUIS BZ|S
b1 nyo 2qo) o>o;on.._o_co££.: sajountd

PIo 1) anoy 33d 19 000’2y JO 1310y lluny  *Z

:11235 ¥34dN YOI SWHOI LV 31V AOW Y

Vi Ré JOVYOLS NOLYVYD AVd-FUNd JO MIIA Y

e [DISOWRNY | N

10 jawolIBAy
'\J
ipjstplwngy
/ ,@
N 13§DaH =
= s

URES)

T T

furaq sinoy g Buiutowal ayy *Aop ydo2 ssnoy gy
uotljoiado u) Bulaq nun ey uo paIinq 8118

syl rAqpooded Nig 00T JO #0003 (lUny ¢

tiuawdinba Burmo
Ol JO UOJD|]DITUT AY| PUAWWOIAI IM \uw: 1y
Wool b U 0 0F JO ALIPIWAY IATID|0S DUIDJUIOW O] JEPI
*IIPIM 3pOW A
SADY [|I74 $3|S1D /PISN N1} PuUD PIZI{3]jod )0 HHUD]
*Pasn 8O HONJY 1] tOU 1O 13 3ym vo Butpuadap |y
o} tuoyd woij Lyoa Aow suoisuaiwlp asay] * aioNbpo
PINOYs G| X ,£7 ¥ , 9| wOOID 'AI0JUAAUI Y] B{DIOI FUD
puUD Ul syUDB(q PY) @Aow o sapio Ul pasirbar 990ds @
911 Bupsap|sue ) * syUDIG 000 ‘(09/05S J© WhwI¥owo §
A}110190§51105 UOD {110y} O ylinous 261p) 9q 0f vADY
woo1 abolois syl “erogaiay) “puoy uo fj1ys A)ddns s yn
D JO }{0t|=-A0 0] 1350|2 A|q0qoid PUD PIIYi-BuO ISB] §
Arojuaaul SuiuiowarosoyAnep syl fwogd aylof £asaa
$1$YUDIG MBU O PROJYINI] B uaym ‘Bulyrads Ajjnia
*IyU0 |9 000 ' 09¢ Ataiowixoiddo Jo spoo(xdnyg N
PRINPaYds3q (M sjuswdiys 'sabioyd  poojyanijuoyrs
proao puo jybiyas) asos of Jepiou| *Aop Jod vauto;
0nn’zt jo #bosaso uo tetn paajoaut unid ayr:
pawinsso x::::n.c sADY oM ‘unliolin| jo tesodind
*UOJIDIFPIIUOD Jepun juoid Byl Uf YOI|INE
91 jo awnioa ey uo Buipuadep Asoa Jpimpasinbesu
8| jo arTit 3y ;_30;30 *w|nosisap Arsa 51 L10tu
wuniq Aop Anipy) e joyl |9a) uswdiiop Auoy - *tauly
Ang-eing ui pasn Buyaq o) 1ond s oMy U0 u
efin1011Pat|01U0D B Ul P]3Y RN DUD|QIOLT B|qOIITED
UoLD[N311D 1o poob sjowosd 0] 5] Tyl Ct)jom
Pl WOl @ PUD JOO|) Ay WO} b 1503] (D 3i0 pado|d
$YUDIA JO SAT0D oYl YOIyM U0 (301 10 113(jnd ey .
‘21ofaiayl '8jou 1M nag  Bursuspuod saijosaiby pi
0. palioydsip 51 41 S18ym |10 191003 By; of 1y Bujd,
PO SYUO|q 1DUIDIUOY @Yl WO Binisiow dn Buixdu
uotauN} 3y uo)ied 61 19p1o Ut A[88s) 310|N3313 1o By’
[Pitussa 31 4f “ei0foIey| ¢ §sea0satsod Y31y JiD BYIL
2in{510W OIUBPUOD AJUO UD3 {103 UO0IIDIaB1I}R) By)
t8y)y > oaso pBpiois eyl jnoyhinorys vorn N1 110 P
optroid o] A1058933U 8 {1 “Apiwny syl je1ucd o) poy
untioiaBitigas ey esn A1 nowouose puo Ajeatide))

*49110q sodoa eingt
PA1199419 A19A 0 3] |10) WNUIWINGY ¢ 11D uapo| winisiou
ofiossnd ByL I51801 [j|m Y21y~ t|D1I3|0W JO PRIINUYS
woo 1By o1y [PHuesER §31]] oy ‘o6o.ois pooB spraoic

oeuoac Lo J!



82:2T NOd 00. 80/€0

Z00@ [¥Z6L 8N Xd/XL]

M

\\ /
97 21 0007 'an>

i~

i

Anpronysap gita ISUopuod 1Y G
wisipiaany

jEIsomaSy], “f

. Jajouroa8Ly - *7

I . Xajawmoinasyy, °1

(sxuerq *E°d) *1o2 % 0¥ 01 OF
(3qu=Iq N{Y) *193 3% 0§ 03 0% Airprwny -
3 .12 ©31 12 x0yesadmay -
&uo a3jored uo xem yliq x0ley 21 -

292 7 ¢ euwn] =8va03g -

NrER=N

ebeuoas uogudes

771



T e e B T i Ty ey

e s A e et ceeeea 1

.wmoO@ _<_>Q>N_Zm‘

_:_oooo‘uo«m:o:_mma.
ed. .p o T

i ﬁli _/
® @Z



EM

1
2
3
4
5
6
7
8
9

10

1

12

13

14

15

16

17

18

19

20

21

22

23

PART NO.

3055
SW410
SW420
SH410

3056
SH408
SH306H
SW320
SW310
SN435
SHN210

1693

1733
SN222

1819

BE310 -

1685
SH204
SW220
SW210

1683
§C230

ST430

| 350QL MAGAZINE PARTS LIST

.

DESCRIPTION

Bar, Magazine Support
Washer, Flal, 3/8
Washer, Lock, 3/8

Hex Head, 3/8 - 16 x 1 1/4,
Bar, Magazine Support
Hex Head, 3/8 - 16 x 1
Hex Head, 5/16 - 18 x/ 3/4
Washer, Lock, 5/16
Washaer, Fiat, 5/16

Nut, Jam, 3/8 - 24

Nut, Hox, 114 - 20

*Stripper, Plated, 5/16 x 1/2
Flinger, Magazing

Nut, Acorn, 1/4 - 20
Spring, Magazine Finger
Follower, Cam, .75
Spacer, Roller ,
Hex Head, 1/4 - 20 x 1/2
Washaer, Lock, 1/4
Washer, Flat, 1/4

Plale, Roller

Set Screw, 1/4 - 20 x 1/4 NY-lip

Threaded Rod, 3/8 - 16

SO aRRPROON ;OO RNNOEN

ary

ITEM  PARY NO.

24
25
26
27
28
29
30
- 31
32
33
34
35
36
37
38
39
40
41
42
43
44

45

SN410
KNOO3
1682
SW620
SHGOB
1687
SF204
3054
1910
SL206
1692
1690
2216
1602
1601
SH1308
SH414
SF103
SW120
SN110
1882
2377

DESCRIPTION

Nut, Hex, 3/8 - 16

Knob, 3/8 - 16 x 1 3/8 Dia.
Pusher, Carton '
Washer, Lock, 1/2

Hex Head, 1/2 - 13 x 1
Breakar, Carton

Flat Head, 1/4 - 20 x 1/2
Magazine, 11250

Bullon, Carton Open
Roll Pin, 1/4 x 3/4 S.8.7.
Bracket, Magazine
Brackel, Magazine Roller
Stud, Spring Reeol

Real, Spring

Bracket, Magazine Roller
Hex Head, 5/16 - 18 x 1
Hex Head, 3/8 - 16 x 1 3/4
Flat Head, 10 - 32 x 3/8
Washer, Lock, #10

Nut, Hex, 10 - 32

Wire Rope, Spring Reel, 36"

Breaker, Carton

ary

€O ed ot ek A P D ed d ik ek ek D) 2 DN DA



L)
L ()

Cantidential progerty of Ninco Corparation.

Use. reproduction, or disclosure without
xpress written pernission is prohibited.
Cocyri?wt Ninco Corporotion 1981

Kil rights reserved.

/\A/
J

-

ITEM  PART NO DESCRIPTIDON a7y

SH408 Hex Hd,3/8-16 x |
Sw420 Washer,Lock, 3/8
Sw410 Washer.,Flat,3/8
SC303 Set Screw,5/16-18 x 3/8
3113 Bracket,Coge,LH
2371 Cage.Infeed, Left
2372 Cage. Infeed.Rignt
3112 Bracket,Coge ,kH
4315 Guide, Infeed

10 - PY310 Wosher,Flot,5/18
N PY320 Washer,Lock,5/16
12 PH306 Hex Hd,5716 x /4

WO~ U &M

55007

. e e e e e @@ OO

MANNISOULNTO4A



" ITEM  PART NO.

O W NGB W =

3

—_
pury

—_ e
W N

PH422
PW410
PW420
SH308
SW320
SW310
0046
FC256
FpP5&6
FP1€e2
FP267
FP27A
V6L040

* DESCRIPTION

Hex Head, 3/8 - 16 x 3-1/2
Washer, Lock 3/8
Washer, Flat, 3/8

Hex Head, 5/16 - 18 x 1
Washer, Lock, 5/16
Washer, Flat, 5/16

Plate. Anti-Rotation
Connector, 3/18 T x 112 MP
Elbow. 1/2 Female
Nipple. Pipe. 1/2 x 2
Bushing, 112 FP x 3/4 MP
Bushing, 3/4 FP x 1-1/2 MP
Valve, Rotary Water

ary

e T 1 © JEPSE N VA A N T A6 T AN TS S W

[TEM  PART NO.

14
15
16
17
18
19
20
21
22
23
24
25

0072
BEO17
0071
ORO004
0064
0164
VL0043
V0LO44
VLC45
VLO42
VL0041
VLO46

~ DESCRIPTION

Pipe, Syphon

Oilite, 3 x 3-1/14 x 2
Arm, Manifold Support
O-Ring, 3/32 x 1-1/16
Manifold. Water

Tube. Support

Bearing. Rotary Vaive
Spring Guide, Rotary Valve
Spring. Rotary Valve
Gaske!. Roiary Valve
Seal. Roiary Valve
Repair Kit. Rotary Valve

Contigentia: property of Nimco Carparauon

Usu recergusnuon, of oisclosure without
LRRLE TS T ST SN vy DHORIiE

- Nz Corparates 1eel

ERUR R R A N 1Y)

ary

NN At D ah A

- s

e e g T
R



5500L INDEX WHEEL & MANDREL




550QL INDEX WHEEL & MANDREL PARTS LIST

ITEM - PART NO.
1. FCO51
2 FCZ945
3 FC935
4  SKb618
5 1744
6 1745
7 FC253
8 0564
-9 PW420
10 PH419
11 SH410
12 SW420
13 Sw410
14 - SH516
15 Swe20
16 SW610
17 0033
18 0034
19 1717
20  PK473
21 PwW410
22 1147
23  SH208
24 SW220
25 SW210
3 0693
o 0692
28 0337
29  SH623
30 DRO020
31 PW8G10
32 PW820
33 PHE14

DESCRIPTION

Connector, 3/8 T x 1/18 FP
Tube Support, 3/8
Sieeve, 3/8 Plastic

Socket Head, 1/2 - 13 x 2-1/2

Tubing, Lower, 127
Tubing, Upper, 13"
Connector, 3/8 T x 1/4 MP
Manifold, Water

Washer, Lock, 3/8

Hex Head, 3/8 -'16 x 2-3/4
Hex Head, 3/8 - 16 x 1-1/4
Washer, Lock, 3/8
Washer, Flat, 3/8

Hex Head, 1/2-13x 2
Washer, Lock, 1/2
Washer, Flat, 1/2

Wheel, Mandrel

Casting, Wheel Cover
Key, Wheel Riser, 1/2 x 3

Socket Head, 3/8-24 x4

Washer, Flat, 3/8
Casting, Wheel Riser
Hex Head, 1/4-20 x 1
Washer, Lock, 1/4
Washer, Flat, 1/4
Block, Crimp Tie
Block, Crimp Spacer
Plate, Crimp Tie

Hex Head, 1/2-13 x4
Indexer, Former, CCM
Washer, Flat, 1/2
Washer, Lock, 1/2
Hex Head, 1/2 - 13 x 1-3/4

ary

16

W W
NN

wgoo-nm—*-‘anxs:s-ama-a-a-Agagoaa-:sxsmaaa‘,oomoo

ITEM - PART NO.
34 SP308
35 SP305
36 1716
37 0057
38  PH410
39 0059
40 0058
41 - PN610
42 PH616
43 PHB08
44 0053
45  BE4O1
46 0193
47 BE304
48 1062
49 0056
50 0309
51 0457
52  SL206
53  SL406
54 1956
55 SH205
56 1697
57 1701
58 - SW220
59 1702
60  SF103
61 SW210
62 -~ SK214
63 1987
64 1514
65 SK616

DESCRIPTION

Bushing, SK - 1-5/8
Sprocket, 60SK26

Key, Indexer Input, 3/8
Block, Idler

Hex Head, 3/8 - 16 x 1-1/4
Screw, Idler

Block, lidier

Nut, Hex, 1/2- 13

Hex Head, 1/2-13 x 2
Hex Head, 1/2-13 x 1
Block, Idler .
Shaft, Idier, #2
Washer, Thrust
Bearing, Roller, MR-16
Sprocket, idier, 60B13
Block, idler

Cover, Mandrel

Tube, Mandrel Water
Roll Pin, 1/4 x 3/4

Roll Pin, 3/8 x 3/4
Plate, Mandrel

Hex Head, 1/4 - 20 x 5/8
Stop, Carton, IMP
Slide, Mandrel, IMP QT
Washer, Lock, 1/4
Slide, Mandrel, IMP QT
Flat Head, 10- 32 x 3/8
Washer, Flat, 1/4

Socket Head, 1/4 - 20 x 1-3/4

Stem, Mandrel
Pad, Mandrel

Socket Head, 1/2- 13 x 2 .

(

ary

PFPROXGHFPPOHFOANNDBN 2D = ot d N o

- ooz



SSCGL INFEED VACUUM MANIFOLD ASSEMBLY PARTS LIST

Contidential property of Ninco (orporation.
Use. reproduction, or disclosure without
express weitten pernission is prohibited.
©Cq:yrig1t Ninco Corporation 1992

Al{ rights reserved.

MANNSS0GLNTOSA

ITEM PART NO DESCRIPTION ary ITEM PART NO DESCRIPTION Ty
1 0107 Screw,Vacuun 3 =19 Pwe20  Washer,lLock,1/2 2
2 - VAQSZ Disk,Infeed Yacuun 3 20 = PNBI10 Nut Hex, 1/2-13 3
3 1166  Spacer,Vacuun Oisk 3 21 SST630 Threaded Rod,1/2-13 6.25
4 FB13l Barb Ftg, 1748 x 1/BMP 1 22  PWG15 Washer,Flat, 172 SAE !
5. FP41] Street Elbow.1/8 x 4% ] 23 PwbiO ¥asher,Flat, {72 ST0 |
5 - SH41Z2  Hex Hd,3/8-i6 x [-1/2 4 24 0108 Bar,Siide |
7 SW420  Wosher,lock,3/8 4 25 0109 - Wecr Strip l
3 SW4!0 - V¥asher,Flat,2/8 4 26 SFi03 Fiat Hd,10-32 x 3-8 3
3 = SFZ04 Flat Hd, 1/4-20 x 1/2 2 27 - PY310 Wasner,Flat,5/16 4
10 0108 Plate, Wear ! 28  Pw320 Wasner,lLock.5/16 4
I 0105a Base, Vacuun Head ] 29  PH318 Hex Hd,5716-18 x 2-1/2 4
2 - 0105 Plaote,Conn, Vacuun Head ] 30 1718 Shatt, Infeed, 374 !
i 0105b Head. Yacuun ] 31 1719 Shatt, Infeed, | !
14 0104  Housing,Infeed Shaft I 32 2774 Brecxet, Infeed l
1S Be2l4 OQuralon,3/4 x | x 1-1/2 2 33 Pw410 Wasner,Flat,3/8 2
16 BEZ21G Quralon,! x 1-174 x 2 2 34 Pwa20 Washer,Lock, 3/8 2
17 .- PH208 Hex Hd, 174-20 x 1 ) 35 - PH408 Hex Hd,38-16 x | |
18 PN210 Nut,Hex, 1/4-20 B 36 PHAI0 Hex Hd,378~16 x 1-1/4 I



o

iNFEED VACUUM MANIFOLD ASSEMBLY PARTS LIST

© \'/"L

0

AS\ e ‘

Confidertsl orooerty of Nenco Corporszon.
Use. recrooucion. of dSCOMNe wirmow
SEOIPAS WTITTEN OETTEISION 3 Orornoded.
© Cogyrgnt Nemco Corpocston 1387

Al NQNEE reserved.

{TEM PART NO. DESCRIPTION QY {TEM PART NO. DESCRIPTION ary

17 SF204 Flat Head. 1/4-20 x 1/2
18 0106  Plate. Wear

19 0105 Manifold, Vacuum Head
20 PPS21 . Pipe Plug, Socket, 1/8

21 1166  Spacer, Vacuum Cisk

22 VAQE2 Disk, Infeed Vacutum

23 0107 . Screw, Vacuum

24 PN610  Nut, Hex, 1/2-1C

25  PWBZO ‘Washer, Lock, 172

26  PWG615 Washer, Fiat. 1/2 SAE

27  PW61i0 Wasner, Flat, 1/2

28 7630  Threzaceqg Scc. 1:2-13 2
223 SFIC3 FlatHeza. 1C.22x 3’3
30 01C8  Bar, Siide

31 01G2. Wear Sino

cZ FH2'Z Hexreza, ZE-7% ¢ 1 /s

1720 Shatt, Infeed, 1

2772 Shaft, Infeed. 3/4

2774  Bracket, Infeed

PW410 Washer, Fiat, 3/8

PWd420 Washer, Lock. 3/8
PH408 Hex Head, 3/8-16 x 1
BEZ216  Ouralon, 1 x 1 1/4x 2
BE214 Duralon, 3/4x 1 x 1 1/2
0104  Housing, Infeed Shait
PW310 Wasner, Flat, 5/16
PW320 Wasner, Lock, 5/16
FH318 Hex Head. 5/16-18 x 2 1/2
PH208 Hex Head. 1/4-20 x 1
PN210 Nut, Hex. 1/4-20

F3131 Baro FTG. 1748 x 1/8MP
FrFi11  Street Eibow, 1.8 x 45°

A

- e 1) )W WWN - )

n

EE O I

H
b emd b wh ek
Grth b W) = QW ONOWM &N

—_t DD B DD A NN S NN e

Iy




5500QL CARTON LIFT ASSEMBLY

8-
&—@

©
R
—

o
@
®

Fhat

Contdential pre of *hon
Use. reproduchon, or thackysure without ,i‘ (\g)
express wniten permission & Drohdied e @

I}

<. Copynght Nmco Corporation 1987 : - 2
te g_'<::>x\us
~3= %



TTEM  PART NO.
1 PH412
2 PW420
3 PW410
4 PN310
5 PW320
6 PW310
7 0318
P ST330

. SN110

10 PK314
11 3074
12 0478
13 0317
14 SGO19
15 BE218
16  PH610
17 PW620
18 PWB10
19 PH408
20 0315

21  PHsD8

22  FC211

23 0177

24 FU411

PK414

DESCRIPTION

Hex Head, 3/8-16 x 1 1/2
Washer. Lock, 3/8
Washer. Flat, 3/8

Nut, Hex. 5/16-18
Washer. Lock, 5/16
Washer, Flat, 5/16
Bracket. Breakaway
Threaded rod, 5/16-18
Nut, Hex._10—32

Socket Head, 5/16-18 x 1 3/4
Tabie, Uift, Quart

Shaft, infeed Lift, 34
Biock. Bearing

Ring, Retaining
D-wajon, 1 x 1.562 x 2.25
Hex Head, 1/2-13 x 1 1/4
Washer, Lock, 1/2°
Washer, Flat, 1/2

Hex Head, 3/8-18 x 1 SR

Bracket, Lift Plate

Hex Head, 1/2-13 x 1
Connector, 1/8T x 1/8MP
Block, Grease

Union. Swivel, 1/8 x 4%’

Socket Head, 3/8-16 x 1 3/4

ary

- NN NN NN

3.5

P A NN SN BN e N

ITEM  PART NO.
26 -

27
28

29.

30

31

32
33

34
35 .
36
37

38
39
40
41
42

43

44
45
46
a7
48
49

PH410
0316
PH416
CLO10
2597
2544
SK103
BE310
FG102

2542 .

0688
SW610
BE213

2546

1234
PN430

2594

0018

SGO10

0045

PE208
PN210
PW220
Pw210

500L CARTON LIFT ASSEMBLY APARTS LIST

DESCRIPTION

Hex Head, 3/8-16 x 1 1/4
Plate, Lift

Hex Head, 3/8-16 x 2
Collar, Shaft, SST, 1
Bumper, Lift Clamp

Clamp, Lift

Socket Head, 10-32 x 3/8°
Foliower, Cam, 3/4

Zerk, 3/16 Drive Str&ght
Arm, Lift -

Stripper, Plated, 1/2 x 1«‘3!4

Washer, Flat, 1/2 ,
Duralen, 1/2 x 5/8 x 1/2
Link, Lift Arm - . ¢
Stripper, Plated, 1/2 x 5/8 -
Nut, Jam, 3/8-16
Guard, Shaft - - .
Bracket, Plate =~
Spring, Lift

Screw, Lift Sping -
Eyebolt, 1/4-20 x 1

Nut, Hex, 1/4-20 .
washer, Lock, 1/4 -
Washer, Flat, 1/4

e

ary

-\—AN‘bN—Q-A-A-A—AAuMJ-A.A—lN—ANN—A_A:..s




| 550Q CARTON LIFT ASSEMBLY

Contidential property of Nimco Corporation.
Use, reproduction. or disclosure without
s express writlen permission 1s prohibied.
Copynght Nimco Corporation 1984
. All rights reserved.



S —t

‘..
wy e

T
Py

1 0101

2 SGOO1

3 0102

4  BE309

5 0100

6 PW410

7  PW420

8  PH412

9  PW320

10 ~ PN310

11 PH414
-12 0318
13 PN630
14 0013
15  PK204
16 1064
17 SW410

- 18  SW420
j- 19  SH410
‘120 ST330
A 1272
i 22 PW620
! 23 BE00S
| 24 1752
! .25 0478
‘26  SGO10
S 27 0045
i 28  PE208
29  PK314
30 PN210

XN

[TEM PART NO.

"~ DESCRIPTION

Nut, Breakaway Clutch
Spring, Breakaway

Pin, Breakaway Clutch
Bearing, Ball

Housing, Breakaway Clutch
Washer, Flat, 3/8

Washer, Lock, 3/8

Hex Head, 3/8 - 16 x 1-1/2
Washer, Lock, 5/16

Nut, Hex, 5/16 - 18

Hex Head, 3/8 - 16 x 1-3/4
Bracket, Breakaway

Nut, Jam, 1/2- 13

Arm, Breakaway

Socket Head 1/4 - 20 - 1/2
Post, Breakaway Support
Washer, Flat 3/8 - 13/16
Washer, Lock 3/8

Hex Head, 3/8 - 16 x 1-1/4
Threaded Rod, 5/16 - 18
Sprocket, Breakaway, 40830
Washer, Lock; 1/2

Qilite, 1/2 x. 314 x 7/8

Skt. Hd, 1/2 - 13 x 3, Zinc Pitd

_ Shaft, Infeed Lift, 34

Spring, Lift ;|

Screw, Lift Spring

Eyebolt, 1/4 - 20 x 1

Socket Head, 5/16 - 18 x 1-3/4
Nut Hex, 114 - 20

a1y

(o'« JIE™" QP G Sy CoN |

-
b

[ G G SIS U T Y

3.5

‘.N—"AM—L—\—L'-&\‘_‘

31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49
50
51
52
53
54
55
56
57
58
59
60

'ITEM  PART NO.

0327
0315
PH408
PHG08
0177
FU411
PK414
PH410
0316
FG102
BE310
0018
PW615
PH610
0317
SC102
0313
SK203
FC611
0314
0193
1473
1804
BE304
0194
SG019
BE218
CHO021

- 550Q CARTON LIFT ASSEMBLY PARTS LIST _

DESCRIPTION

Table, Lift

Bracket, Lift Plate

Hex Head, 3/18 - 16 x 1

Hex Head, 1/2- 13 x 1
Block, Grease

Union, Swivel, 1/8 x 45°
Socket Head, 3/8 - 16 x 1-3/4
Hex Head, 3/8 - 16 x 1-1/4
Plate, Lift

Zerk, 3/16 Drive Straight
Follower, Cam, 3/4

Bracket, Plate

Washer, Flat, 1/2 SAE

Hex Head, 1/2-13 x 1-1/4
Block, Bearing

Drill Blank, 5/32

Set Screw, 10/32 x 1/4
Clamp, Lift Shaft

Socket Head, 1/4 - 20 x 3/8
Elbow, 1/8 T x 1/8 MP
Block, Idler Sprocket
Washer, Thrust

Shaft, idler “
Chain, 1st Station Lift £0%
Bearing, Roller, MR - 16
Sprocket, idler, 40B14

Ring, Retaining

Duralon, 1.x 1.562 x 2.2
Link, #40 Connecting

See Lift Arm Assembly

ary

_ D) ed ek wd N N TG ok d O) N N b e

5<%
>1(o~ LA

1
4
2
1

<

?vm




550Q LIFT ARM ASSEMBLY PARTS LIST

{TEM  PART NO. DESCRIPTION QtY- | ITEM PART NO. DESCRIPTION aTy
1 PH419  Hex Head, 3/8-16 x 2-3/4 1 17 0077 - Shaft, Lift Arm Pivot 1
2 PW420 Washer, Lock, 3/8 6 18 FC231 Connector, 1/4 T x 1/8 MP 2
3 PW410 Washer, Flat, 3/18 3 19 1193 Block, Grease 1
4 0124 Bracket, Pivot Block 1 20 1896 .  Hose, Grease, 5-1/2 2
5 0087  Block, Lift Arm Pivot 1 21 PN410 - Nut, Hex, 3/8-16 1
6 PH423 Hex Head, 3/8-16 x 4 1 22 0176  Block, Grease 1
7 PH414 = Hex Head, 3/8-16 x 1-3/4 2 23 1897 Hose, Grease, 7-1/2 2
8 PK308 Socket Head, 5/16-18-1 3 24 FU211 Union, Swivel, 1/8 x Straight 2
9 BE314  Follower, Cam, 1-1/2 1 25 FU611 Union, Swivel, 1/8 x 90° 1

10 1473 = Shaft, idler 1 26 FU411 Union, Swivel, 1/8 x 45° 3
11 0193  Washer, Thrust 2 27 FC211 Connector, 1/8 T x 1/8 MP 6
12 BE304 Bearing, Roller, MR-1 1 28 0175 Plate, Grease Block 1
13 0194 - Sprocket, idler, 40B14 1 29 PK206 Socket Head, 1/4-20 x 3/4 2
14 FC631 Elbow, 1/4 T x 1/8 MP 2 30 PH421 Hex Head, 3/8-16 x 3-1/4 1
15 AU030 Alum Tubing, 1/4 (IN) 30 31 BE102  Bronze, 3/4 x 1 x 3/4 2
16 0078  Arm, Lift, Assembly 1

Contidential property of Nimco Carparaticn.
Uss, reprocuction, or disclosure withcul
express written permission is protibited.

® Copyright Nimco Corporation 1582

All rights reserved.



SLNINOANOD JAIHA NIVIN HIWHC- TO0SS

St



AN rrrrr NN 0N ™= ONONN

ALD

v/L L X81-91/S ‘PE8H X8H Ol EHd
g1/G "™0o07 Jsysem 0ZEMd
81/S "leld JBysem  OLEMJ
Josseidwo) ‘deiigs - £901L
Hd € - dH ¥/ ‘Jossaidwod  LOOWD
WO Jeuuod ‘1exepul  0Z0HA

8/€ ‘Induj Jexepu| A8y gL}

8/S L - MS 'ON ‘Buiysng  goEdS
9ZXS09 'ON "18%00ids  g0EdS
91-HW ‘Jejjoy ‘Bueag  vog3g
€1609 ‘Jo|p| 18%004ds 2901t

8/€ 2 X 8/€ ‘WD U 'Aey G/}
Al dwy ‘Jexoouds | Ov 0L

2/L L - LD oN ‘Buysng Lieds
SED09A 'ON ‘18%00Jds  60EdS
BAlIQ Xepu| ‘ueyd - £081

8Al(Q Jeulod ‘Yeys 2620

92009 'ON '1a3o0ids  £0£dS

G'L ‘mojd ‘Busesg  gze3g

0S "ON ‘dwu)d woyog ‘ueyy L 90€
1-G1805 "ON 183001ds  £02dS

g/t L -80S 'ON ‘Buysng gizgds
H9ZSAS0S "ON "1e)o0idg - ££2dS
G| ‘eBuel4 ‘Buiresg - 2239

Xapu| ‘1exoo0idg Aoy 1L L1

NOILdIHIS30 "ON 1¥¥d W3l

IS
(0]
6V
1514
Va4
204
sy
144
1344
(44
124
0)4
6€
8¢
le
212
121
ve
£e
ce
le
oe
82
82
le

2/t L - 2102 "ON ‘Buysng

X1 XG/ '8l
FLY0SQ "48ipt 1exooids

PILLX b/ 'YRUS a4 ‘Aay
0SQ ‘8Auq urew ‘J9jI4 ‘ureyd

1-2102 "ON ‘Buiysng

HOZEB11L0Sa "ON ‘1exooudg
£1v09Q ‘Jelp} ‘1exnoo0idg
8/€ 2x% ‘INdING Jvonpay ‘Aay
¥, ZXv 'Indu) Jednpay ‘Aey

090 ‘eAuqg uen ‘ureyd
9£009(0 "ON ‘1exooidg

8/, 4 - 1D "ON 'Buysng

a0 'peedg ‘Jeonpey

9'99 ‘8Alq ‘lleg

‘00 8 xX9l/c | ‘ersayg

2]

L/€ | ‘eAeeyg ‘Buiysng

ZXEL -2/l 'PesH xeH

2/1 'Mo0T ‘Jeysem
/1 1Bl ‘Jeysem
10i0) ‘BsEg

8/E '1Bld ‘Jeysem
8/€ ‘Y007 ‘Jeysep

} X 91 - 8/€ '‘pBaH xOH
HdE - dHZ ‘eAuq ‘JojoN

paadg ejqelren ‘Aajing

NOI1dI42S3a

g€eeds
oitoz8
68€0
viii
108t
12eds
612ds
0900
eLLt
lELL
1081
oiteds
£1€dS
osoda
0egHa
LigHA
S164A
919Hd
0ZoMmd
olemd
8200
OtvMd
0Z2vMd
80¥Hd
SOOLN
00sHa

MLV OSNDODIOr~NMLT WO
:vo—‘v-v—v-v—v—v—v—NNNNNNN

TNOTOVDONDODOO
-—

‘ON 14Yd W3l

1SI7 S14Hvd SLNINOJINOD JAIHA NIVIN HIWHOS TI00SS

gy

e



parowses 2yl iy

24861 VONRIOIOD ONUIN WBLACOD &
TPOURQIUAX] B LOIRILLOD URLLUM SSaXIXe
NOUIM BUNSODOFP JO LORDNPOXIR) 981
UOURIOAIOT OOWNN 1O ALSTOXT KNUSPHUOD

-~

® g
r (307 \Q
Kyed h D _.MUV @%@
<
LR e
@Jwﬁ ¢ © o\mﬁOJ @@@

@,

1SIT SLHVd d33d4NI ® L4dVYHS NIV 100¢SS

W
MW%@

)

b
/ >

@ .
o0
il oy

L

\C

et

©



v—PNQv-v—v—v—v—v'NF'V‘VN‘_(D'-'_V_'—'-V“""-\O"NN!—V-

ALD

paajinQ 'we) ‘Buisnoy
g8/G 1 '01jusdd] 'weH

+ Jaueisy ‘eleid

v/l 2 X 91-8/€ ‘peaH xaH
wen ‘dwen

2 X 91-8/¢ 'pedH x8H

St X g/1 'M0Q|3 j9ang
aseasn ‘yooig

.08 X 6/1 ‘[BAMS ‘uoiun
pu3 ‘isoedg ‘eje|d

Xapuj ‘19yo01dg Aoy

g/} 1-2102 "OoN 'buysng
HOZ81105Q ‘ON ‘i1exooidg
puj ‘aed

91/G “eld 'Jaysem

ajeld ‘1exorig

P/E X-91-8/€ 'PeaH xaH
82-v/1L X 48/1 'MOQ|3 je8ns
2/L 6 '‘aseals) 'asSOH
pasjuy 'uLy

¢/L x 2/} ‘paleld ‘Jedding
Wiy paajNi Hun

91-8/€ ‘wep ‘InN

ps2 ¢ ‘Bunosuuon ‘pnig
y2-8/€ '‘Ho 'xaH 1NN
p2-8/€ By ‘xeH ‘INN
wiy pasjuy 'yur

G X Gg9' X G ‘uojeing
2/} L 'Yeuys ‘o9

v/E 2 X €4-2/} 'PEOH 18%00g
Ajquiassy uleiy ‘wen)

NO!1dI43s3a

gz.2

£6

81S€E ¢6

L1S€ 16

LivHd - 06
glse 68

9lvHd 88
Livdd 48
S610 98

btond S8
0101 v8

LiZt £8

€¢eds. - 28
61¢dS I8
0200 08
OlEMd - 62
8200 8.

80vHd 1L
018dd 984
6681} GZ

3414 v

6220 €2

£66¢ ¢l

0EVYNd (¥
g¢i0 04

Sl¥Nd 69
SIPNd - 89
SvSe L9

g€ic3g 99
60070  §9
619Md ¥9
¥200 £9

‘ON 1dvd W3l

Vet rNO TN

[eN e}
- M

v—mv—!—v—(\jv—-v—v—ﬂ'v-v—v—v—v—m

ALD

L X 02-p/1 'PesH 1ex00g
/€ | X EL-2/1 'PBaH xeH
3VS 2/ ‘iel4 "1eysepp
G| ‘mojiid ‘Buiresg
92009 "ON ‘18jo0udg

2/t L XEgL-2/} ‘PeOH XeH
%00ig Mol ‘Bunsed
UI/pesjuj 1oAld '1exoeIg
eALIQ 18UWIo4 ‘Heus

I X €1-2/} ‘PraH xeH

G'| ‘eBue|4'Buleeqg

pu3 ‘sield

v/l L X €1-2/1 'peeH xeH
2/} X007 ‘ieysem

2/} 'ield ‘aeusep

ejeld ‘ievoelg

8/€ € X 8/€ ‘we)d ury 'Aey
S£009Q ‘1exooidg

Z/L L - 1D "oN ‘Buysng
Al dwiln ‘1exo0idg
18|p| _«mxomgm

P/t | X 91-8/€ ‘PESH XOH
£ "ON ‘Jo|p| ‘yeys

2/} X 02-¥/} ‘pesH jex)o0s
£1v09Q 'Jep| 'jexoouds
8 }-HW 'Jejjoy 'Bupeeg

| ‘efeiy ‘pu3 ‘poy

Zi-p/L | ‘wep nN

Heys Jejp| ‘1sod

dW8/L X LB/} 'Jojoeuuo)
€ X 91-8/€ 'PBOH 184005

NOiL1diH3S3a

802Md 29
vIOHd 19
S19Md 09
gze3g 6§
£0€dS  8G
Z2I9Hd /S
1200 9§
o¥§z  S§S
2620 %S
B0OHd €5
/2e38 2§
6100 1§
OlSHd 0§
0Z9Md 6V
olomMd  8b
8100 It
SLLL  ov
80€dS  S¥
LIEdS bt
oroe  €b
6¥00  2¢
OlYHd ¥
20¥3ag oy
vOZAd  6F
0900 8¢
voe3a  [g
gi1p38  oF
GEANd  §€
1S00  ¥E
L1204 €€
0ZPMS  2e
"ON LHvd  Wall

ALD

t o r B rrrrrr NN O - NNNN O NI T

888819 ')00|g

91-8/€ "x8H "INN

H1S 8/1 ‘lBAIMG ‘uoiufn
U ‘wry

1SNy 'JsysBpA

Bujreeg ‘ueoedg

JOAld4 ‘Buieeg

8/€ 'I1B|d *J8USBM

¥ | 'eseair) ‘oSOH

diNB/I X d48/1 'mOqi3 Jeens
81-8/G ‘XoH NN

8/G ‘9007 ‘Jeysepp

0€-2/1 1 'um) ‘Jemojjo4
[eeg wojog ‘s|qe

1 X 91:8/¢ 'peeyH xaH
soolg Buireeg ‘ejeld
Buireaq ‘o019

GZ'L ‘ue) ‘1emojo4

Y/€ 'N007 ‘4eysep

g1-p/€ ‘wepr InN

WBrens eAlQ 9 L/E W87
858845 ')00|g

2/} L '©8seair) ‘8soH
dWB/L X 18/1 ‘moqi3

¥/€ | X 81-8/€ 'PBEH 183008
2/} L X 91-8/€ ‘PBeH XoH
8/€ 007 ‘leysepm
epiny eeg ‘Oupise)d

e/} ‘1Bl4 ‘Jeysep

2/ 1 207 ‘ieysepp

2/t L XE1-2/1 'peeH XY

NOILdIHIS3a

1SI7 SLHVd 334Nl ® L4VHS NIVIN TO0SS

12210 (4
0lYNd  0OF
Liznd 62
Zrse 82
€610 lC
evee 92
6652  S2
olvMd  v2
6061 ° €2
biodd 22
GI8Nd 12
0zZ8Md 02
692t 61
€PL0 81
80vHd 21
ovio 9l
6ELO Gi
Sie38 ¥
02Z6Md €1}
GEBNd 2t
20194 11
0810 Ol
1681 6
11904 @
vivMd L
ZivHd 9
0Z¥Md &
2100 ¥
0Ll8MS €
0ZIMS 2
ZI9HS 1
‘ON 14¥d W3l



eI T Y iy PR PO .

e e s AP e A S T

PR D e pmnsmutn-pesmast, homlimbbmnate e vt S TS IS

‘passwses b uv

Y881 U0I1I0da00 BOWIN 1YbuAGD 3

TPEIQINGIE §] VOIBRALSD Uhile BE8IAER

INOYLIA BASRAIP 40 "wOlIDApaal ‘I8N
'LOII8100L07 AN |0 Aedad ILAPL AT W

—

/-4 X €L - 2/1L'pRaY X8 - ZTiGHd . ST
2L X007 UBUSEM  0ZIMd - VE
8ApQ dwyo ‘Bujised - ZELD £e
vil-Z X gli6-L X L'uojeing | 8lz3g ¢t
* o Bujujeyey 'Build  610DS . IE

e ‘gic 'alewed ‘puz pod  Ziy3g.  O¢
vZ - 8/€ ‘1@ ‘X8 INN 9IYNd - 62
L2i1-g ‘Bunosuuog 'pMs 9210 214
.46 ‘Buposuuod 'pnig - £EI0 - L2

¥2 - 8/£°1uBiY ‘'XaH 1NN - GLyNd 92
8/€ 1814 ' 18YSBAL - 0LYMS - G2

p/b-} X G} - 8/ ‘PEAH XB8H ~OL¥YHS ¥2
dwpg teleld o LEL0 34

epIng dwud 'Heys - pelo. 2T

211 18IS JBUSBM L OLIOMS 12

ZIL X007 "IBYSEM - 0ZIMS 02

piL-b X €17 2/ 'peaH X8H - 019HS . 6l
way dwiQ 18yoeig. - pEEO 8l

B/ X 9L - §/C 'PEAH X8 GOPHS L}
wiy dwii) ‘1exoeig . £eE0 . 8l
dwpd ‘wiy - ZEE0 - 6L

¥/C X 91 --8/C 'PEAH X8H ' BOPHS ¥}
dwyiQ ‘poy §EL0 [

1jog sapinoys ‘Bupiesg . 6210 A4

81 - QLIS 'X3H INN OIENS ~ Hi

HOZS(QS06 19400145 - ££2dS - 69
Z/-) -sas 'Buiysng - ¢iedS - 89
pIL-L X Q) - BIC PESH X3 OLVHd - 19 |
pic-t X €4 -2/} 'pean X@H  yi9Hd 89 T
3vs 2/} ‘1etd eysem GI9Md - 69
ZIi-| 'mOlild 'buneeg - 82€38 - ¥9
jgoedg W04 1s0d- - LELD . €9

8IC 'MD07 4aYSBM - 0ZvMd . 29

ZIL-L X QL - BIE ‘pREH X8H ZIvHd 18
wiog ‘Bupeeg - 0EL0 - 09

dwy) ‘wed - S0 - 6§

.2l 'eseasn '9soOH | 2064 8S

L X gl -'8/C 'PRBK 184005, BO¥YMd LG
pIC-Z X €4 - 2L 'PRBH 194208 6LOMd. - 9S
we) duwip) ‘dweid . 9eL0 SG

Z/4-) 1JEYS JBjOD 800D . vS
dwu) 'ijeus 2z £5

L x| X /€0 01039 0 2S5

131p) 1eyoelg 1210 1S

poddng yeg - '0Z10 0S

2L X €L 2l ‘pear xep i ZI9HS 6V
L - 51806 19yo0ids - €02dS . 8V

1 X gL - 9L/G ‘PEIH XBH  BOEHd . LV
91/G 'H007 BUSBAA OZEMC . SV

o~
-

-

3
{
14
14
14
[4
i
0

3
[4
3
i
[4
4
i
1
|
L
1
3
L
4
3
Z
14
4
14
v
14
L
4
b
1
Z
1

g1/G 1eld 'J8USBM DLEMd - SY vZ 2/\ X ZE- 8 'pea{ punoy pOCHS ~ Ol .
Zit-L X €L - 2/ 'PEAH XBH Z2L9Hd . v¥ 14 8# %0070 JBYSEM - 0ZOMS © 6
ZiL 1eld 'isysem’ OL9Md - €Y 4 ispinoyg ‘log - gZL0 8
yoddng 1504 . 8110 v 4 VIE X 8L - QLG 'PEBH X8H 90EHS - L
poddng Jeg  BL10 Ly ] 91/G ‘M007 'Jeysem - 0ZEMS 9
1uBlea1S 8ALIQ 94/C "WBZ 20194 . OF z dwpp 'ebuid - 9gE0 'S
p/iey ‘WeD Jamolio4  €1EIE 6E 4 dwuo 'y Lgho 4
dwpo 'iod - BELD g€ v 4By ‘gic ‘ejeway ‘puz-poy  1iv38 €
0z - 2/ 'X8H INN GIONd  Z€ 44 8/€ ‘4007 JBYSeM  0ZYMS - ¢
2/l ‘eieW 'PU3 pod - £1v38 9E g } X9l - /€ ‘PEAH XBH BOVYHS |}

ALD NOIL4I8I530 'ON 1Uvd W3l | AlD NOILdIHDS30 ‘ON luvd W3l

‘QVNNNNDNN(D(ON!"(")V‘?NN?VVN"’

1SI1 SLYVd dNIHO WOLLO™ D052

e -

C



3

~ 15500 BOTTOM HEATER GAS & AIR LINES.

13 \
(@K
o‘z | l
!
| @ !l
1 IR
) 5O i
@ | | ! ﬁ‘f
<> oYY /]
7 R~ .“ﬁ: El NN '
. TBegp 0 i@ ) ™@ l
G m & i
!
! T @ \ l
@@
|
I
I
y |
s S e Nl ol |
(\‘ - [ Confidential property of Nimco Corporation. ey % B
Use, reproduction, or disclosure without express wrilten permission I3 prohibited. A
L © Copyright Nimce Corporation 1982 All rights reserved. : -
A TS TPQEIFRTIWETT TV SPUVPS = S S o SO Rrvir S VAP PO SPR P Y O “Jmnmw‘




R

 550Q BOTTOM HEATER GAS & AIR LINES PARTS LIST

LR

”ITEM PART NO. DESCRIPTION aty | ITEM PART NO. DESCRIPTION- o Q‘TY‘
" 48 FP132 Nipple, Galv, 1/4 x 3
49 - PH208  Hex Head, 1/4-20 x 1
50 PW410 Washer, Flat, 3/8
51 PwW420 Washer, Lock, 3/8
52 PN410- Nut, Hex, 3/8 - 16
53 PH417 Hex Head, 3/8-16x 2 1/4
54 - CMOQ30 - Regulator, Filter
55 ~-HEO010 - Reguliator, Gas
" 56  FP533  Elbow, 1/4 Female
: 57 HEO013 Gauge, Gas
! 58 CMO032 Gauge, Regulator
!'59  FP511 Elbow, 1/8 Female
60  FP111  Hex Nipple, 1/8
61 - CMO040 Flowmeter
62 FC253 ' Confiector, 3/8 T x 1/4 MP
63 0182  Block, Regulator
64 PH317 Hex Head, 5/16-18 x 2 1/4
65 PW320 Washer, Lock, 5/16
66 PW310 Washer, Flat, 5/16
67 ‘0174 Block, Grease
68 FC211  Connector, 1/8 T x 1/8 MP
69 FG101 Zerk, 1/8 NPT Grease Straight
70 1932 .~ Tubing, Air, 7 1/2
71 VAQ41 Filter, Vacuum-Air
72 - 'FP133 ‘Hex Nipple, 1/4
73 FC251 - Connector, 3/8 T x 1/8 MP
74 1931 Tubing, Air
75 - SH212 - Hex Head, 1/4-20x 1 1/2
76 - OR003 - O-Ring, 1/16 x 2 1/4
77  VA042. Element, Filter
78 - CM033 O-Ring, Filter Bowl
79 CMO031  Element, Filter Regulator
80 HE110 Orifice, Pilot, Natural
— HE109 Orifice, Pilot, LP
81 — Cover, Flowmeter
- 82 CM043 O-Ring, Flowmeter
83 - CMO044 Burst Capsule, Flowmeter
84 CMO045 Tube, Flowmeter

od
-

1 1792 Hose, Gas, 21
2 FF553 Elbow, 38 SAE. 45°x 1/4 MP
3  HE207 Holder, Orifice
4 1637  Orifice, Burner, Natural
— 1638  Orifice, Burner, LP
5 0163  Spacer, Super Heat
6 1904 - Hose, Air, 22
7 . FC531 Elbow, 1/4T x 1{8 FP
8 SK204 Socket Head, 1/4 - 20 x 1/2
0352  Bracket, Super Heat
40 SH208 Hex Head; 1/4 - 20 x 1
11 SW220 Washer,; Lock, 1/4
12 - SW210 Washer, Flat, 1/4
13 0351 . Tube, Super Heat
14 0041 Nut, Super Heat
15 1192 - Burner, Bottom
16 SR102 Round Head, 10 - 32 x 5/16
17 - 'SW120 Washer, Lock, #10
18 0165 - Bracket, Pilot Burner
19 - 'HE104 . Probe, Sensing
20 - HE101 - Burner, Pilot
21 1907 - Hose, Gas, 13 1/2
22  SH206 Hex Head, 1/4 - 20 x 3/4
23 0157 - Plate, Oven Adjust
24 0160 - Rack, Burner
25 0158 Pilate, Oven Adjust
26 'SN610 . Nut, Hex, 1/2-13
v 27 0159  Bracket, Adjusting
.28 - SK405 Socket Head, 3/8-16 x 5/8
.29 0156 - Gear, Oven Adjust
30  BEOO4 Oilite, 1/2 x 5/8 x 3/4
: 31 SW610 Washer, Fiat, 112
. : 32 “SH616 Hex Head, 1/2-13x 2
(133 0155 Plate, Oven Adjust
34 PH210 Hex Head, 1/14-20x 11/4
;35 PW220 Washer, Lock, 1/4
' 36 PW210 Washer, Flat, 1/4
437 FC631  Elbow, 1/4 T x 1/8 MP

w
wd bk U1k eh ek eh wh ek ek ek

1

3
9
1,
%
]
2
2«
1,
1
.
1
4
1
e
2
1
1
1
1
1
1
1."
b
1
y
3
1.
b
1
]
1;
1
2
1
b
2
1

L

.~ 38 1315 Manifold, Air 85 — O-Ring, .133 x 1 O.D.
v 39 FP112 Nipple, Gal, 1/8 x 6 86 - O-Ring, .058 x 15/32
' 40 HE103 Cable, Sensor 87 -— Screen, Flowmeter

! 41 HE102 Boot, Cable 88 — Body, Flowmeter

; 42 HE100 Controf, Gas, G60 89 — Swivel, Inlet

‘ 43  FP666  Street Elbow, 1/2 FP x 1/2 MP 90 — . Nut, Inlet

| 44 FP161  Nipple, Galv, 1/2 x short 91 — Valve, Flowmeter

''92 HE201 Ceramic, Burner, Large

‘. 45 - HE012 - Adapter, Gauge ,
.93 HE202 Screen, Burner

46 FP633  Street Elbow, 1/4 FP.x 1/4 MP
{47 HE002 Valve, Pilot

{_L—A_A_&_A-—l—L—A—A.—L—-&[’\)—-\.—L.A-L.A—L.A—l—&..&—&-—h—lﬁﬁ—k.&—&—lf\)f\)—hwm_l—&-L—A—-\—A..L_LNN




d3Lv3aH NWOL1108 OIH1031d tose



o

ELECTRIC BOTTOM HEAT PARTS LIST

ITEM PART NO.

—dh
CO XN L WN -

11

12

13
14
15
16
17
18

=

|

SK206
2609A
2609F
SK104
2619
SF103
2618
26098
SK212

- SH206"
SW220.

2615

2609C

2609D
SK105
CN253
2060
2€e02E

DESCRIPTION
Socket Head, 1/4 - 20 x 3;4
Plate, Front

Block, End

Socket Head, 10 - 32 x 1/2
Grate, Heater, Bottom

Flat Head, 10/32 x 3/8
Grate, Side

Plate, Rear

Socket Head, 1/4 - 20 x 1 1/2
Hex Head, 1/4 -20x3/4
Washer, Lock, 1/4

Venturi, Bottom Heat

Plate, Bottom

Block, End :
Socket Head, 10 -32x58
Probe. Sensing, Controller
Plug. FProte

Guide




P/E X 9l - B/€ 'PROH X0H QOPHd €€

Z
L ADBE-MODEEXE ‘JBjesH ‘JueuBl3 91 E3H L UNow JepullAD "19xoelg 8282 4>
| AOEZT'MOSIEXE 'Jojeel 'luswe|3 Z1e3  +9 L WUNOW JejBeH woyog ‘eleld  0E82 LE
I 1o1gnBay ool ZA10 £9 9 2/L X 0Z - p/1L 'PEBH 104008  $02ZMd  OF
I v/} 'e|ddiN xep] €E€idd 29 1 91-8/¢ ‘¥8H ‘InN  OIpNd 638
| e)jid Jueuwe|3 ZrOVA 19 bov/T ¢ X 91-8/¢ ‘pron xoi L1lbld 82
| vib2gx e/l L 'Bul-0 £00HO 09 1 € X | Uy 'epulAD  YOOAD L2
! Jy - wnnoBA 18y LrUVYA  6S Z dW 8/L X L /L 'MOgI3  1E£804 - 92
€ ouseld /€ '8Ae8lS SE604 - 8S 4 1 X 02-p/1 ‘peay x3y 8OTZHA ST
£ g/€ ‘Wodung euny  G¥e0d4 LS € IX8T-91/S ‘peall 193508 gOgdd  ¥c
1 dW P/L X | B/€ '10j98UU0D  £G204 9S 82 p/L 1L 'peqaiy 'buignl Sz0NL €2
9 onseld ¢/1 'eAens  £C060Dd  G§ L 02 'ON '1SS 'esoH ‘dwe|d L0110 22
9 v/1 'woddng eqnt €r80d4. S : T dnp/T T X dWP/T T 1303D02UUOD  geed 154
L dd%XddXdWN p/L '@8L19oNS  £€8d4 €S b Z/V L'z ‘oog '1eonpay 182d4 T 02
1 dW b/L X L b/L'MOqQIT €£904  2S z, v ¥/1 1ejd '19ysem 0L2Md - 61
! v2Z -8/ 'Wer 'WN  SEPNd 1§ 9 p/L W00 'Joysem 02ZZMd 8L
L 19)104u0D Andisy ‘AeleY  2GZND 06 Z 0Z-%/T ‘x®oi ‘3anN 0TgNa L1
4 81/G X 2E-01 'PeBH punoy - gOLHS 6V 5 2/1 'IWN3T 'J0j00UU0D - GSOIM 9L
L d1909-v 'X0g BJIAA  SOOIM 8V 4 8Jnssald 'YAIMG  GGZND Gl
| g xg/L 8O ‘o ddIN Zildd LY € 8/€ "ield ‘1aysem OlbMd vl
1 4V 'PIOJIURN - GLE | oy > 8/€ 007 ‘Jaysem 0ZvmMd €L
2 dW B/1 X | 8/g 'JojoBuuo)d 16204 S b /L L XQL-8/c 'PRAH X8H ZlVYHd ¢l
b P/L L X0Z-v/1 'PEBH 1900  QLZXd bV w } G'2Z 'BieM 'laipueiy ‘ednl | bbyL Ll
Z IUBA "19ANOT  p/OIM  EP i GP X /1 'MOGI 1R84S Libdd Ol
2 Z/L X 0Z - b/L 'PEBH XOH pOZHd 2t | A 8/€ X 2/1 990 '10108UU0)  O90IM "~ 6
{ Gb - g/1 17'10j08ULOD  PQOIM kP ! € 91/G 007 "Jaysepr 02EMd 8
2z 2/ 'IW3 'Mogi3 - gsoImM ov | } 3BOH WLE OTI308(H ‘H0old  opeg Y]
L dW /L X L b/t JojoeuuoD  €£204 6 | 9 91/G "1el4 'Joysem OLlEMd ©
I v/1 4ellid SININ YO0TA  8BE 9 8L -9L/S 'X0H 'INN OLENd G
i AbZ 'ABM-p 'DIOUBIOG 'BAIBA  BOOTIA  LE ! £ Hoddng uaaQ 'pod 1282 14
2 dW v/L X dd 8/4 ‘Buysng  gladd B¢ b MOOOQL 'siy 'Jojed QLlE3IH €
€ 2/L 1 X0Z-b/L 'PEBH I8Y90S Z1igMd  SE i Jejes wojjog 'LNWOA  S192 Z
2 dW B/ X1/l 'MoqIg 'eABA  LEQAd  YE € 81 -91L/S 'X8H I"N  QLENS |
AlD NOILdI43S3d ‘ON 14vd W3l AlD NOI1dI¥IS3a 'ON Luvd W3l

/r.\:‘\

1517 S1HV4 431VdH WOL10d JIdLoTq ose



ELECTRIC BOTTOM HEATER PARTS LIST

Coatidennal oroperty of Nimco Corporation .
Use. redrocuCtion, of Gisciosura without
exDXass witten penussion « prohibited.

£ Cooynght Nimeo Corparanon 1987

All ngnts reserved.

ITEM

© O~ A WN =

PART NO.

BL100O
BLOS2
PH308
PW320
PW310
WI061

wWI058
FP280
FP192
FP182

2931

CL101

TUO75
HE313
FP533
FP133
BLO53
VLOS51

FP191

FPsag
FPeaa

Tucker Cam

=
=

DESCRIPTION

Biower, VFC303A

Filter, Blower Air. 1-1/4

Hex Head. 5/16-18 x -1
Washer, Lock, 5/16
Washer, Flat. 5/16

Washer, Reducing, .75 -.5
Eibow, EMT, 1,2

Bushing, 1 FP x 1 1/4 MP
Nipple, Galv. 1 1/4 x 8
Nipple; Galv. 1 x 3

St.EL 1FPx1MP, Tapped YWNPT
Clamp, Hose, SST, No. 20
Tubing, Ribbed, 1.1/4
Gauge, Pressure

Elbow, 1/4 Female

Hex Nippie. 1/4

Element, Blower Filter. 1.1:/4
Valve, Ball. 1 1/4

Niople. Galv: 1 1/4 < 2
Eingay 1 1 & Femnie

St T AT U AP

((@

ary

T R R T T Y % T S - . N S Y

n
D

etk ek b b b

PR

£,
<
c

T
)




H31V3H WO0L108 Old1331d dose



350QL BOTTOM SEAL & TOP CRIMP

onligential propany of Nimco Corporation

sure without

is prohibitec

imco Corporation 1984




35001, BOTTOM SEAL & TOP CRIMP PARTS LIST

ITEM  PART NO. DESCRIPTION avy ITEM . PART NO. DESCRIPTION an
1 SN610  Nut, Hex, 1/2-13 8 51 SH206 Hex Head, 1/4 - 20 x 3/4 7
2 SW620 Washer, Lock, 112 8 52 - SW220 Washer, Lock, 1/4 11
3 SW610 Washer, Flat, 1/2 6 53 - SW210 . Washer, Flat, 1/4 11
4 SH610 Hex Head, 1/12-13x 1-1/4 1 54 SW420 Washer. Lock. 3/8 9
5 1768 . Hex Head. Full Thrd, 5/16-18x2 2 55  SW410 Washer, Flat. 3/8 4
6 SN310 Nut, Hex, 5/16-18 2 56  SH414 Hex Head. 3/18 - 16 x 1-3/4 4
7 SW320 ‘Washer, Lock, 5/16 9 577 4039 - Manifold, Seal 1
8 0312 Plate, Brake Pad 1 58  PPS23 Pipe Plug, Socket, 1/4 5
9 0035 Housing, Brake Pad 1 59 0283  Spring. Seal 4

10 0036 Pad. Brake 1 60 0340  Block, Seal Spring 1
11 PHB820 Hex Head.58-11x3 3 61 0295  Stripper, Plated. 5/8 x 2-1/4 4
12 PW820 Washer, Lock. 5/8 3 62 FC253 Connector, 318 T x 1/4 MP 1
13 0338 . Clamp. Post 1 63 FV233 Pet Cock. 1/4 1
14  SC202 Set Screw, 1/4-20x 1/4 2 64  FP633 Streot Elbow. 1/4 FP x /4 MP 1
.15 SK105 = Socket Head. 10-32 x 5/8 6 65 0302  Stripper. Plated, 3/8 x 5/8 2
16 SW120 Washer, Lock. #10 14 66 0151 Rod, Top Crimp 2
17 0162 . Plate, Crimp Arm 2 67 0343  Arm, Crimp Actuate 2
18 0154 Arm, Top Crimp 2 68 0333 Clamp, Post 1
19 SK203 Socket Head, 1/4 - 20 x 3/8 2 69  SH310 Hex Head,5/16 - 18 x 1-1/4 5
20 - SC254 Set Screw, 1/4:28 x 1/4 10 70  SH616 Hex Head. 1/2-13 x 2 2
21 0688  Blade, Top Crimp 2 71 - 0164  Tube, Support 1
22 0344  Shaft, Crimp Guide, 18-112 2 72  FG102 Zerk, 3/16 Drive Straight 1
23 0148  Clamp. Crimp Rod 1 73 PN935 Nut. Jam, 3/4 - 16 1
24 - SWB310 Washer, Flat. 5/16 5 74  PWG20 Washer, Lock, 3/4 1
25 SH208. Hex Head, 1/14-20x1 2 75 0143 Table, Bottom Seal 1
26 0301 - Stripper, Plated, 318 x 1/2 - 2 76 0144 Plate, Wear 1
27 BE210 Duralon, 3i8 x 1/2 x 1/2 4 77 BE315 Follower, Cam, 1-3/4 1
28 0152  Housing, Crimp Rod 2 78  PH406 Hex Head, 3/8 - 16 x 3/4 2
29 0065 - Bolt, Lock, 5/16 x 58 2 79  FU611 Union, Swivel, 1/8 x 80° 1
30 1758 Block, Crimp Pivot 2 g0 1263  Foliower, Cam. 2 - 48 1
31 CLO03  Collar, Shaft, 1/2 8 81 PWA20 Washer, Lock. 7/8 1
3 0150 - Shaft. Crimp 2 §2 PNA35 Nut Jam, 7/8-14 1
et 33 SC103 . Set Screw, 10-32 x 3/8 2 83 PK817 Socket Head.5/8 - 11 x 2-114 - 1
34 0065 ~ Bolt, Lock, 5/16 x 1 2 84 0142 Clamp. Post Pivot 1
25  BEODO04 Oilite, 1/2 x 5/8 x 3/4 2 g5 0145  Bolt, Pivot 2
35 0153 - Housing, Top Crimp 2 86 BEQ10 Oilite, 34 x 1 x 1 2
3 BE211  Duraion, 318 x 112 x 1 4 87 0147 Arm. Compression Seal 1
38 CLOO1 Collar, Shaft. 3/8 2 88 PW620 Washer, Lock. 1/2 2
33 0350 lamp, Seal Plate 2 g9 PW610 Washer, Flat, 1/2 2
40 SW110 Washer, Flat, #10 (3] a0 0141 - Clamp, Post 1
41 1076  Pin, Seal 11 91 0348  Plow, Bottom 1
42 0341 late, Seal, Quan 1 92 0347 . Bracket, Plow 1
— 0734 Plate, Seal, 112 Gal. 1 93 0346 - Bracket, Plow 1
43 0353  Plate, Stop 1 94 PW420 Washer, Lock, 3/8 2
44 SN110 - Nut, Hex, #10- 32 2 a5 PHE16 Hex Head, 1/2- 13 X 2 2
45 SK108 Socket Head, 10-32x 1 4 96 SK204 Socket Head. 1/4-20 x 1/2 2
46  FBS33 Barb Elbow, 1/4 Bx 1/4 MP 1 97 0693 Block, Crimp Tie 1
47 0345  Shaft, Crimp Guide, 23 2 98  SH205 Hex Head, 1/4-20 x 5/8 2
4 SK104  Socket Head. 10 - 32 x 112 6 a9 SK408 Socket Head, 3/8-16 x 1 4
49 1448  Collar, Threaded Clamp 4 :
50 » 1813 Plate, Seal Stop 1



TON D e e wT e e e e — ) - NN T

oL e — N

AlD

g1/G "Julg IBYSLAA

ViL L X E-dr) TPUoR Xo)
JWNB/L X 1871 Tsujostiuuy
BC-v/1 %X d48/1 'MmoQq|3 188 4s
10A14 ‘bupeoq

iy 1 1exoelg

1 X 91-8/€ 'pPesj{ x|y

2/ ey t1aysem

g1-¢/c "wep NN

v/€ 'BlRN ‘pu3 poy

TV AWI PR8N0 WM by
winnoeA poding 'dnd

dng wnnoep: ‘uonng
LUINNJBA 'MB10G

Y9 dWI P8oNnQ ‘eqnyi
2 X 81-91/G 'pra:18o0g
91/G '4007 '1otisep

WBle NS BAIIQ 9 1/E 102
02-2/1 "%dH "IN

211 "M207 JOYSTAA

/11 wed damoo4
Lyeg tduen tieyon

viL 1% 91-8/€ 'pLal XaH
§/E 007 sa1supA

g/€ 'itid ‘Jeysepm

JWB/L- X gp/1 D14 qeg
2/ X 91-8/€ ‘puaj| 104008
871 "104008 'bnyy ediy
PodiinO "Ma0|g

opINg poajIng ‘uysg
pPoving 'olud

NOI1dIU3S3a

01 CMd
Ol glld
L1204
019d4
6652
€ele
80¥Hd
01 oMd
SE6NJ
v 1p3g
6TLL
€SOVA
010
8600
€267
91 EXMd
02EMd
20194
S 19Nd
0Z9Md
£1€38
11070
0} pHd
0Zrmd
0l vMd
Le194
yOPYd
12Sdd
Se.2

pic

1010

‘0N 1Uvd W3l

1€
oe
6¢
8¢e
L2
02
G2
ve
€¢
[44
12
02
61
81
1
01
o3
14
€l
ci
L
ot
6

8
L
B
S
14
£
4
I

‘Posresn) 60y,
961 LOvm 0 07y ODUNN P kv g -.C(
PHKINNK 0 U0 NI Uk a3 xixe
MM S0 AT I ' (Kps 300 8 S s s
Lok tLET R T35 LN U Apedaxg ]:.ﬁt:::c

“ jmmme o
mum,*A: —G)
®
m
Urag
mn o ®
M
ey,




250Q CARTON OUTFEED' | 250Q CARTON OUTFEED PARTS LIST

ITEM PART NO. DESCRIPTION OTY | ITEM  PART NO. DESCRIPTION gy '

\
Y
1 SH410 " Hex Head 3/18- 16 x 1-1/4 2 29 0028 Stud, Chain, 3 1/2
2 SW420 Washer, Lock, 3/8 2 30  PN410 Nut, Hex, 3/8-16
3 SW410 Washer, Flat, 3/8 2 31 0245  Bracket, Qutfeed
4 0098 Screw, Vacuum | 32 PH408 Hex Head, 3/8-16 X 1
! 5 0170 - Bution, Vacuum Cup 1 33 PH318 Hex Head, 5/16-18 X 2 1/2
; 6 - VAD53 Cup, Outfeed Vacuum 1 34 0062 - Plate, Spring Return
= 7 0691 . Tube, Outleed 1 35 0063 - - Tube, Spring Return
= ® 8 - PW410 Washer, Flat, 3/8 9 36 0017 - Stud, Chain, 1 3/4
W 9 ' PW420 :Washer, Lock, 3/8 14 37 1474  Shalit, Idler, Tapped
X 10 -~ PH410 Hex Head, 3/8-16 X 1 1/4 38 1805 . Chain, 7th Station Lift
: 11 BE216 . Duralon, $ X 1.1/4 X 2 39 . 'PN930 - Nut, Jam, 3/4-10
i 12 FC611  Elbow, 1/8 T X 1/8 MP 40 - FC631 - Elbow, 1/4 T X 118 MP
! 13 0183 ~ ‘Washer, Thrust 41 0061 - Bracket, Spring Return

14 ~ BE304  Bearing, Roller, MR-16
15 0194 - Sprocket, Idler, 40B14
16 1473 . Shaft, Idler

7

1

1

4

2 42 PN830 - Nut, Jam, 5/8-11

2 43 -~ SP108 Sprocket, 40813-1

1 44 1806 - Chain, 7th Slation Return

3052 - Shaft, Qutfeed Gulde 2 45 . BEO10. Olllte, 314X 1 X1

18 3050 - Clamp, idler 1 46 0289 - Stripper, Plated, 314 X 1 1/2
19 + PW620 - Washer, Lock, 1/2 2 47 = SGO10  Spring, Lift

2

4

2

1

2

1

1

2

1

et £ iy
-t
~

20 - PH616 Hex Head, 1/2.13 X 2 48 0045 Screw, Lift Spring
21/ 8GO019 'Ring, Retalning 49 - PE208 Eyebolt, 1/4.20 X 1
22 BE218 Duralon, 1X 1916 X 2 1/4 50 PK308 SocketHead, 5/16-18 X 1
23 0244 : Block, Outlsed 51 0733 - Bolt, Spring Return
24 . PN310 ' Nut, Hex, 5/16-18 52 'PK316 - Socket'Head, 5/16 - 18 X 2
25  PK312 - Socket Head, 5/16-18 X 1 1/2 53 -PW320 ‘Washer, Lock, 5/16
26 ' FB131 ~Barb FTG, 1/4 B X 1/8 MP 54 0167 . Plate, Qutfeed
m 27 - CLO07 - Collar, Shaft, 1 55 3053 © Post, Support, 7th Station
728 - BE024 Oilite 1 X 11/4 X 11/2 56 3051 = Bracket, 7th Station

AR GO b ek RO R b ik A) b NIRN) b d md ad e A ek b ek B ot B s




~'350QL BRANDING CODER

| N o omaN
- 10000" My
& NEER &

1% prohibded

Copytight Nsimco Corporation 1984

Confidental prooerty of Nimco Corporation
Al nights reserved

Use regroduction. or gisctosure without
eXDIESS witilen DermMission



ITEM . PART ND.

Y
QO O ~ND N IR -

WM NN —d b ek

SW210

SW220
SH205
SH212

1924 -

SN210
3107
4621
1926
BRO14
1925
SG027
1960
1919
BRO15
BRO19
BRO16
BR0O18
F5161
CN103
1891
1838
1820
BR024
1543
SK207
5G026
BR0O13
FP611
FVE31

350Q0L BRANDING CODER PARTS LIST

DESCRIPTICN

Washer, Flat, 1/4

Washer, Lock, 1/4

Hex Head, 1/4-20 x 5/8

Hex Head, 1/4-20 x 1 1/2
Block.-Code

Nut. Hex, 1/4-20

Bracket, Brander

Plate, Mounting

Bracket, Pivot

Bushing, Brander

Bracket, Pivot Bushing
Clip, Hairpin, 3/8

Heater, Brander Cartridge
Pin, Code

Ptug, Twist Lock

Cover, Receptacle, Singie
Receptacle, Single Turnlock
Bell Box. Brander

Nipple, SST. 1712 x 1 1/8
Switch, Limit, Vertical

Tee, 1/2 FP, Stainless
Connector, LT, 318 x 45, Plated
Roller, Cylinder

Clevis, Piston Rod

Bracket, Cylinder

Socket Head, 1/4-20 x 7/8
Spring, Brander

Cylinder, Brander, 1 1/4 x 1
Street Elbow, 1/8FP x 1/18MP
Valve, Elbow, 1/4T x 1/8MP

ary

N O

-—L—A-—A—Lf\).—&..A_A—A—-A—LM—L.—L—A—A-—K—A—A—AN—J—A.A&-—I&C)-‘_‘

ITEM  PART NO.

-3

32
33
34
35
36
37
38
3¢
40
41
42
43
44
45
46
47
48
49
50
51
52
53
54
85
56
57
58
59

FCB31
SW110
SWi120
SK108
1956
4556
PW210
Pw2a20
PH206
1921
FCB33
BRO10
1922
PK312
FP213
FP111
CMO030
CM032
FC933
FC943
CMO033
CMO31
FC233
FP733
ORO003
VAO41
CN251
WI1216
CN164

DESCRIPTION

Elbow, 1/4T x 1/8MP
Washer, Flat, #10
Washer; Lock, #10

Socket Head, 10 - 32 x 3/4
Valve, Carton Sensing
Spring, Tube Guard
Washer, Flat. 1/4

Washer, Lock, 1/4

Hex Head, 1/4-20 x 3/4
Bracket, Cam Valve
Elbow, 1/4T x 1/4MP
Valve, Air,:3-Way

Cam, Brander, 1

Socket Head, 5/16-18 x 1 1/2
Bushing, 1/8FP x 1/4MP
Hex Nipple, 1/8
Regulator, Fiiter

Gauge. Regulator

Sleeve, 114 Plastic

Tube Support, 1/4

O-Ring, Filter Bowl
Element, Filter Regulator
Connector, 1/4T x 1/4MP
Tee: Galv, 1/4FPx1/4FPx1/4FP
O-Ring, 1116 x 2 1/4

Filter, Vacuum-Air

Power Control, Powerstat
Block, Fuse #4407

Fuse 5°Amp



550QL PRODUCT SUPPLY TANK PARTS LIST

Confidentiat property of Nimca Corporation.

Use. reproduction. or gisciosure without
express wniten permission s prohsbited.
Copynght Nimco Corporauon 1982

AH nights reserved.

ITEMT PART NOI GESCRIPTION gry
110250 COver Filler Tank |
21 1429 0-Rinqg,Product Tank |
310248 Tank Filler 1
4.1 0264 rioat ]
5 - 0R007 | O0-Ring,178 X 1-3/B ot
5 0R00S | O-Ring, /B X @ |
71 0248 1 Vaive.Float 1
8. SG024 | Clip,Hair Pin bl
91025 i Valve Sect,Ficat | !
1010257 { Ulip,Float |
114 1486 | Support,Fiiler Tank ]
12 1 SN310 | Nut.Hex,S/16-iB 4
131 SW320 | Wosher lLock,5/16 | 4
14 | SW310 | wWasher,Flot,5/16 R
151 SH306 | Hex Hecd,5/16-18 X 374 | 41
16 | 0253 | Arn,Tenk Support {2
17 1 Syo0! | Cap,Clenp,1-1/2 N
18 i SYQ0D7 1 Clamp,1-1/2 L4
19§ SY0!3 | Gasket,!-1/2 Sani. Ziomo 4

20 | 0716 Crossover, Sani tary 1
21 10715 1 Elbow,Sonitary, 6-#E"" 2
221 0585. i Plate.Fill,Loweams !
23 . SYOl4 | Gosket,l-1/2 Bevel Seat | 2




550QL FILL SOLENOID PARTS LIST

®
)
ITEM  PART NO. DESCRIPTION ary
-'

1890  Elbow, 1/2°FP, Stainless
0190 Nut, Pipe

1307 - Pipe, Solenoid

WI009 - Cover, 1/2 Unilet

WI008 - Gasket, 1/2 Unilet
SK204 © Socket Head, 1/4 - 20 x 1/2
WI006 - Unilet, 1/2 Alum T

NO WO A WA -
[ G S (e Y e I Y

e —

Confidential property of Nimco Corporation;
Use. reoroaucri_on. or disclosure without express written permission is prohibited. v
Cooyright Nimco Corporation 1982 All rights reserveq. f
i

¢ ITEM PART NO. DESCRIPTION ary

i 15 SH203 Hex Head, 1/4-20x 3/18 4

C 16 ~ SGO07 - Spring, Solenoid 1

= 17 1617  Pin, Solenoid 2

18  SH218 Hex Head, 1/4-20x21/2 2

19 SN210 Nut, Hex, 1/4 - 20 2

20 1322 - Stud, Solenoid, 1 3/4 2

21 SN410 Nut, Hex, 3/8 - 16 2

() 22  SW420 Washer, Lock, 3/8 2

23 0228 Plate, Fill Slide 2

% 24 SK316 - Socket Head, 5/16-18x2 2

: 25 0229  Stud, Fill Slide 2

ITEM PART NO. DESCRIPTION aTyY 26 SW310 Washer, Flat, 5/16 9
% 27 PC202 Set Screw, 1/4 - 20x 14 2

8 1835  Connector, EMT, 112 4 @@ 08  SH212 Hex Head, 1/4-20x 112 4
Plated 29  SH208 Hex Head, 1/4-20x1 4

9 1837 Elbow, EMT, 1/2 Plated 2 30 0227  Clamp, Slide 4
10 0238  Cover, Solenoid 2 31 1190 Plate, Solenoid Base 2
11 CN106 Light, Pilot, Red 2 32  CN104 Lever, Switch Actuate 2
12 SW220 Washer, Lock, 1/4 16 33 s@N103 Switch, Limit, Vertical 2
13 SH204 Hex Head, 1/4-20x 1/2 4 34 1305  Pipe, Fill Switch 2
14 CN200 Solenoid, Fill 2 35 CN172 Protector, Solenoid 2



P/E L X Q1 - /€ 'PBOH 184005 v LvMd b
B/€ Y007 'JBUSEM 02ZPMd €t

wey jjomolg ‘Buidg  ggge Zy

91/G "leld 'JaUSEM OLEMS It

81 - 91/G 'deQ wooy INN 0ZENS  OF
02 - ¥/L 'X8H 'INN 0O12NS  6¢
v/1-'3007 ‘Jaysem  0ZZMS  8E

wedy jjomolg ‘1108 8922 /€

8/€ X 2E-0} ‘PESH pUNOY  €01HYS O
1SS 1 x g/t ‘'ud o4 B8001S S

Isnipy jjomolg ‘wed L2 ve

1snipy wnnoep ‘sebuiy gy €e

P/E L X8L-91/S 'PeOH X8H P LEHS 2§
ZE-0lL 'X8H "IN OLINS 1€
NOILdIY49S30 "ON 1Hvd - W3l

~22

14
4
i
I
c
4
4
4
I
i
}
4

AlLD

v/l ‘Hoddng eany  gv6 04

OisBld v/L ‘e

ee|ls £e604d

JoAaT eajep ‘'dojg 1862
lojeinBey Jei4 ‘uewsl3  LEOWD
" mog Jalg 'Buiy-0 E£E0ND

dW /L X L 8/ '0josuuod  £6204
dW v/ X 1 8/€ 'moqig . £5904
JojeinBeay ‘ebnen ZeOWD

d 8/1 X L p/L ‘Mmoq3  1£904
Jejli4 ‘JoiBinBay  OEOND

8/} 'ejddiN

XeH  1{idd

dN B/ X dd 8/} 'moq|3 18841S | 19dd
diN ¥/ X dd 8/1 'Bulusng  g1zd4

wnnoBA ‘'pioj|

uew - 0¥00

L X 0T - /1 'PBOH 184005 80N

NOILdI43S3a

@]
T

‘ON 1Hvd W3ll

Jejesy
doj oy

o€
62
8¢c
le
92
G2
ve

£¢.

¢
1e
0z
61
81l
L
91l

-

I
s
v
t
[
4
4
1
14
4
[4
L4
0
8
8

ALD

29ju) o
,\,n jujoy

91/S "1ej4 "1dYSepM O LEMMI
91/ 007 ‘Jaysem  0ZEMd
L X 81 -91/S 'PESH X8H 8OECHd
lojenbay "oolg  2gio
dNp/L X 8b/L 'Dldqkeg geigd
_ v/1 ‘elddIN XoH €£81d4
ddb/L L X ddv/l L X dd Y/ A 'oay £eldd
Paxid g/t | 'jjomolg pasjul ‘WeDd vy s

vIE-L X 02 - ¥/1 'PEOH X8H P IZHS
WwnNoeA - 2inssald .m>_m> [eYARTA

§jo mog

V/E X 02 - ¥/1 'PBSH X8H = Q0ZHd

v/L Moo !

v/1 feld
dW v/t X L ¥/1 'MOQI3  ££90D4

NO!1dI14ds3a

e

1SI7 SLUYd WILSAS 440MOT~ 0II4LN0 B GAIINI THnce

- M oT W
Dl i ool al o

19joelg G4

J8USEM  0Z2ZMd
d8ysem 0lemd

~NOTHNON~SOOO

'ON 18vd W3l

peasesis siybu ry

188} uonwodso) odumN [ubAdo) 1y
POHIQIIOIT B LOISBILLIST LRI S5aXIXe
1NOUIIM BMNROIDBID 20 'VOGINDOXISS asn)
LO830dI00 OON JO ALSUOXT EHIUSHUOD



_J

0Q FILL & DEFOAMER TOP HALF

5

e



-

e e .'...,:,.-.. e

[5500 FILL & DEFOAMER TOP HALF PARTS LIST

‘ ITEM PART NO.

. 1 SH412
;2 SW420
I 3 sw410
] 4 1119
‘5 SH312
6 SW320
" 7 swsi0
8 0254
9 0067
10 - 0592
11 1067
12 1127
13 SH314
14 SH620
15 BE201
16 0222
L 17 0599
: 18  SH614
{19 SW620
| 20 SW610
.21 0219
22 PNB35
t 23 PWB20
24 0217
25 0393
.26 1128
27 SH212°
28 1066
.29 SG024
''30 0230
| 31 1734
~ 32 OR104
i 0239

- P Coee gt

PR .

DESCRIPTION

Hex Head, 3/8 - 16 x 12
Washer, Lock, 3/8
Washer, Flat, 3/18

Arm, Defoamer Clamp
Hex Head, 5/16 - 18 x 112
Washer, Lock, 5/16
Washer, Flat, 5/16

Tube, Defoamer ‘
Bolt, Lock, 5/16 - 18 x 112
Block, Defoamer Guide
Shaft, Defoamer

Arm, Pipe Support

Hex Head, 5/16 - 18 x 1%

Hex Head, 1/2-13x 3
Bostone, 7/8 x 1 18 x 14
Housing, Bearing

Plate, Fill, Upper

Hex Head, 1/2- 13 x 1%
Washer, Lock, 1/2
Washer, Flat, 1/2

Disk, Fill

Nut, Jam, 1- 14

Washer, Lock, 1”

- Shaft, Fill, Upper

Bearing, Defoamer Guide

- Block, Defoamer Guide

Hex Head, 1/4 - 20 x 172
Bearing, Fill Castmg :

" Clip, Hair Pin

Pin, Fill Piston

Post, Fill Plate, Upper
O-Ring, Piston

Piston, fill

e R

RS- G IO

e

1

CNNRNNNAWANNRNNNZ AN ANONAWA A SR O0 WO~

| ITEM  PART NO.

. 34 1170
35 SN610

1 36 o210
-37 1471
-38 0209
| 39 BE216
J 40 0601
o 0225
| 42 0218
43 0216

. 44 SN410
k45 0240
| 46  SH217
| 47 0211
248  OR103
i 49 0242
i 50 0585
51 0215
52 1169

- 53 1120
. 54 1126
| 55 0069
. 56 SW210
| 57 SW220
. 58  SH210
" 59  SN220
" 60  OR101
. 61 0259
62 1736
63 CLOO7

. 64 0253
. 65 SH414
66 SC302

DESCRIPTION
Bowl, Metering 4 7/8
Nut, Hex, 1/2 - 13
Housing, Fill Snubber
Spring, Fill Snubber . -
Snubber, Fill Casting
Duralon, 1 x 1A x2 . -
Casting, Fill
Post, Fill Plate
Bar, Fill
Shaft, Fill
Nut, Hex, 3/8 - 16
Collar, Fill Shaft :
Hex Head, 1/4 - 20 x 2V
Clamp, Fill Bowl
O-Ring, Bowl Manifold
Manifold, Metering Bowl
Plate, Fill, Lower
Shaft, Fill, Lower
Clamp, Guide Tube
Plate, Defoamer Drip
Guide,; Defoamer Tube
Bolt, Lock, 5/16 - 18 x 2%z
Washer, Flat, 1/4
Washer, Lock, 1/4
Hex Head, 1/4 - 20 x 1Va
Nut, Acomn, 1/4 - 20, Hi-Crown
O-Ring, Inlet & Nozzle
Nozzle, Outlet Valve
Post, Fill Plate, Lower

_Collar, Shaft, 1”

Arm, Tank Support
Hex Head, 3/8 - 16 x 1-3/4
Set Screw 5/16 - 18 x 1I4

- e

ary

‘mmm’é‘mmhm-&mm-x-n-aaro—amrohmm;,‘nhhmooaaaum

. A e st s s b o e A S ¢

v et s P

!



v

VEOO0 et QaTTITNANANNNNNNNONNNNNNONT NN
-~

© o
0P Jaunoo -

ALD

[ AV

2| ‘asealr) '8soH

2/1-6 '9sealr) '‘9s0oH

Z2/L X 02 - v/L 'PE8H 18005
v/1-C X 91 - 8/€ 'PEIH X8H
we?) ‘dwe)

9i - 8/€ "¥8H "INN

ZX €L -2/ ‘PESH 19008
91/.-Y ‘Jsukjay ‘sield

L X 8/1-1% L OO

91/, ‘ouuandg ‘wen

wen ‘BuisnoH

9l/.-4 'teueiay 'aleid

Z X 91 - 8/¢ ‘PeaH xaH

'} ‘eseatn) '9SOH

L1 - 8/G ‘wer 'INN

14 ‘%0A

/L X 81 -91/G ‘Mmalos|eg
UWLOM “INN

v/ X ZE€ - Ol 'PesH 1830035
dois WIoAN ‘INN

1114 WIOM

8/G X 91/G "™007 ‘jjog
yoddng wuopn ‘Buisnoy
¥/€ ‘YBus '#ejiod

2/L X 02 - ¥/l ‘pesH xaH
yoddng wiopp ‘8leld

2 X g/} 'pejeld ‘1edding
p/€-1 X €1 - 2/} ‘PesH XoH
oddng wiopA ‘eleld

14 ‘40ne7

2/ 11007 "UBYSEM

€1 - 2/L "xaH 'INN

2/1-1 X 2/1 ‘paield 'Jeddiig
2/L X 8/ X g/} ‘luol|
JamoT 'iiid 'yeus

91 - g/c ‘Wer ‘INN

SIABID

ULy JOAld f1axoeig

8/€ '1eld '18ysem

8/€ '3007 ‘s8ysem

L X g1 - 8/€ ‘PedH X8H

NO!11d143830

[FAWAS (@)

c061 Ly

6681 ov
y0ZHMd  6¢€
LivHd  BE
89¢c0 A
OLlYNd 9¢F
919:1d  GE
1980 ve
11038 €¢
69€0 4>
[AXA4Y Le
89€0 (0}
9i¥Hd 62
L0614 82
0EBNd: L2
¢520 9¢
20eds - SG¢
IANAY] ve
90iMd €2
y120 4
Leco 12
§900 02
£eco 61

90070 81

vOCHd = L1

y€20 gt

08¢0 gl

VI9Hd vl

SEg20 el

18€0 1)

029Md HE

Ol9Nd 01
6120 6

81034 8

G120 L

OV vNd 9

0eeo S

¥2eco 14

Ol¥Md 13

0ZvMd [

80VvHd 1
"ON Ldvd W3l

4 porasal sybl gy

yg61 uone;0diod cduiN wbniaod
PIQIUOId $1 UOISSIUNSY Ud UM SS0IUX 3
INOHHM JINSOD
LONRIOIND CIWIN O Apoduid Jriuah)usl)

1SI7 S1HVd 47VH H3MO1 NOILD3S T1Id T00¢



Connidwntial property of Nimso Corparation,
Usse, reproduciion, or disel

Copyright Nimes Corp
Al rHohts reservad,

ITEM

©W@NDOD WA

rerrre w

PART NO.

S$H620
SWe620
Swe10
0222
BE201
3083
SH614
SH216
SW220
SW210
3093
0217
0219
PWB20
PNB35
0225
BE216
0601
SN630
0210
1471
0209
SG024
1068
0230
1123
OR104
0239
0247

250Q FILL TOP HALF PARTS LIST

DESCRIPTION

Hex Head, 1/2- 13 x 3
Washer, Lock, 1/2
Washer, Fiat, 1/2
Housing, Bearing
Bostone, 7/8 x 1-1/8 x 1-1/4
Plate, Fill, Upper

Hex Head, 1/2 - 13 x 1.3/4
Hex Head, 1/4 - 20 x 2
Washer, Lock, 1/4
Washer, Flat, 1/4
Bracket, Plpe Support
Shaft, Fiil Upper

Disk, Fil)

Washer, Lock, 1

Nut, Jam, 1-14

Post, ‘Flii Plate .
Duralon, 1 x 1-1/4 x 2
Casting, Fill

Nut, Jam, 1/2 - 13
Housing, Fill Snubber
Spring, Fill Snubber
Snubber, Fili Casting
Clip, Halr Pin

Bearing, Flll Casting
Pin, Fill Piston

Post, Flll Plate, Upper
O-Ring, Plston -
Piston, Fill

Bowl, Metering, 4-7/8

ary

M—AUIMA.;.;_«_‘_A..;AQ.;._;.;U;“M

bt ol et 8 IO S RIS

ITEM PART NO.

30 OR103
31 0242
32 OR101
33 0259
34 0240
35  SN410
36 swaz20
37 o218
38 0216
39 1121
40 0211
41 cLoo?
42 - 0253
43 SW310
44 SW320
45 0067
46 0218
47 0221
48  ST30
49 0788
50  SH408
51 SW410
52 PW610
53 PWB20
54 PHB16
55 . PK204
56 SC303
57 SC302

' DESCRIPTION

O-Ring, Bow! Manifold
Manifold, Metering Bow}
O-RIng, Inlet & Nozzle
Nozzle, Outlet Valve
Collar, Fill Shaft *

Nut, Hex, 3/8 - 16
Wasbher, Lock, 3/8

Bar, Fill

Shaft, Fill

Plate, Fill, Lower
Clamp, Fill Bow!

Collar, Shaft, 1

Arm, Tank Support
Washer, Flat, 5/18
Washer, Lock, 5/16

Bolt, Lock, 5/16 - 18 x 1-1/2
Shaft, Fill, Lower
Housing, Bearing,
Threaded Rod, 1/2 - 13
Post, Fili Plate, Lower
Hex Head, 3/8- 16 x 1
Washer, Flat, 3/8

Washer, Flat, 1/2

Washer, Lock, 1/2

Hex Head, 1/2-13x 2
Socket Head, 1/4 - 20 x 1/2
‘Set Screw, 5/16 - 18 x 3/8
Set Screw, 5/18 - 18 x 1/4



%

ITEM PART NO.

OO~ DG AW R

‘\)
i
=3

[T Y Y 'y
bW =

R
(" 250QF

— T .

0243
OR101
0242
0246
0275
1282
SG018
OR102
1965
4864
0258
0262
0260
0392
0258

ILLBOWL MANIFOLD & NOZZLE PARTS LIST

DESCRIPTION

Valve, Inlet

O-Ring, Inlet & Nozzle
Manifold, Metering Bow!
Spider, Inlet

Spring, Inlet Valve
Washer, SST Flat, 1/4
Clip, SST Retaining
Quadring '
Valve, Fill Stem
Spring, Outlet Valve
Screen, Fill, Fine
Screen, Fill, Coarse
Spider, Fill

Deflector, Fill

Nozzle, Outlet Valve

Contidenuial creneriv of Kimco Corporalion.

Use, feprocuchion, or ciscicsure without
exTIess wrnitien pefmission s promibilea,
< Copytight Nimco Corporation 1983
All rights reservec.




CNIvVICO CORPORATION:
4012A Routa 14-Boxd ¢ Crystallake, lllincis 60014-
Phone (815) 469-4200

. Telex 72-2425. Cable NIMCOCORP

NIMCO TECHNICAL NEWSLETTER NO.:  85/002

DATE: 5 Feb 1985

s PAGE: 1 OF 1
NEW FILLER AUTO CLEANING MANIFOLD CUP
Now available. Cleaning Cup replaces
cleaning trough. One cup is required
for gach filling valve.

Item No. Part No. Qty. Description

1 2362 1 Manifold, Clean:mg :
2 SY008 1 Clamp
3 TU030 1 0 Tubing, 1 x 1—-1/2

NIMCO Technical Sales Départment



PEEL UOHIRIOAIOD ODWIN WBLACOD |
'Pe}IQIY0Id §| uoISS|UWIBd UdIIM $8BIdXE '
INOUIIM BINSO}O8IP JO 'LOI2NpoIda) ‘esn M
‘uofies0di00) CIWIN jO Auedod [Rpuepijuo)d L

o

MELTLEEISE
VE2RS Y

oy

r-

LAVHS NIVIN 378V1 4371714 0SS’



" Joweoyaq ‘PIOJUBN . S 4281 - 8& % IE ‘WBUS “1]10D _Ss%m
ZLOED4A ‘Bweojeq - 1oL S b L-ELE0Y 16%004dS “ 80LdS  *. LZ;
~wnnoep ‘eBnen YOV 5, UL gz-p/L Xdd g/l uepueix3  012dd 92
02 - /1 ‘doys wep ‘NN O¥2Nd €5 h " z#I9IP| ‘Yeus . LovaE . G
L X 0Z- /L ‘PROH X8H B80ZHd 26 : | |} le|p| 1eyo0ids  ¥6L0 . ¥2;
g/t ‘wnnoep ‘Bujant okoNL 1S | b 9l-HW “e|loY ‘Bupeeg  $0£38  €2:
wnnoep ‘Buigny ‘dwejp — 061 | 2 IsnJyL ‘Jeysep €610 22,
dW v/t x 8 g/c ‘Bid qreg  g5184 © BY - b OL - p/S ‘wep INN 0E6Nd 12
s wr dd ¥/L X dd /L ‘AlBD ‘e8] e6/d4  8F ! Je|p| Yexorig . 0020 - 02
TLYZ PG U — <70/ \ € X p/L ‘AleD ‘o|ddIN  ZELdd v £ weys Jejild ‘Aex  yLLL 6L}
oty A Sl F ‘Hd € - dH 2/} ‘dwing wnnoea  LOOVA. o - | L , 1-2102 ‘Bujusng  122dS . 8L
7 \ pe 10|p| ‘1exyoRIg 2610 ' - SY b H02871.1060 “ex%00idS  6L2dS L)
A 111806 1exo0uds  102dS b b 1180SQ “4eIp) “1e)o0ids - 6860 9L
7Ty gy o> % op &Rl 0GH 9AQ Xepul ‘“elid ‘uleyy 8Osk £p ! € EXLXp/E U0 -04038 - Gl
oA ” r AN I-sas ‘Bulysng  602dS  ev ' | € lsp| jexorig 2200 ¥
’ _ bz 0 HOZSASOS 1enooids  8ozds by I | ¥ ZX 91 -8/ ‘PeoH XoH 9iYHd €L
. : ‘ %1 XQl-8/ ‘PeOH X8H OlPHd Ov | 'V 91 - 8/€ ‘XoH ‘INN  OLyNd Nrw
0GEH ‘1014 ‘Jexepu] oyoHA  6€ g %41 X QL - 8/C ‘PEOH XOH ZiPHd  LLY
) _ '09% ‘PEOLIGAD ‘YOINID  0GEHA 8 it oAlQ Joll1d ‘YBUS €260 OV i
9EVOY ‘eAuq “edoolds  g8LL - L€ ¢ | b ' ¢ Moddng Bupeeg jooig G901 6 %
yonyo ‘eleld  80gk  9€ M_NN 8/c “1eld ‘Jeysem OlYMd 8
T 91/G ‘1eld YeyseM OLEMd SE i | 12 2Ap X 0L - Q/C ‘PEOH X8H ¥ePHd L
{5 N\&; 9L/ ‘PEOH X0H BLEHd ¥E-! | '€ 8Z¥/L Xdd 8/l ‘MOqIF 100NS 0L9dd 9
1 - 9HG 007 YeyseM O2eMd €€ | (€ L'Mollld ‘Bupeeg gze3d g o
‘e iT  pfex0Z-¥/L'PEOH XOH Q0ZHd  2€ ! | 9 L X OL-8/E ‘PBOH X6H 80YHd . ¥ :
: “p/} ‘4007 ‘Jeysem 0zzMd  LE i | OF 8/¢ ‘%007 ‘JOUseM 0ZYMd €
p/L Yeld 4OUSBM OLZMd ~ OF i | 8  dIN 8/ X1/ ‘iojoeuuod 11204 2
Gooy 4, bS = il Ov# ‘eAudievooids jleY ‘UEUO  BOBL 62 | ¥ | ‘eBueld ‘Bupeeg ozeag b
: .A NOILdIH2S30 'ON 18vd W3l | ALD NOI1dI42830 ‘ON lHvd Wall
._.w_._ w._.m<n_ ._"_<Iw z_<_>_ m4m<._. mm._.__n_ Ocm
.”.JI.P , mw“. i ams © ik a e———a .ﬂlﬂ& cl.l\yr...los'l»i e o
3 . Fieadh b tanmans R { ..‘ Y . .

e eov——— ot e vt be e e At e o . - . Leen \

’
O

N~ -

e e —————




ELECTRIC TOP HEATER PARTS LIST

ITEM PART NO. DESCRIPTION aTy
1 WI005  Wire Box. A-606 LP 1
2 -WI056 - Elbow, EMT, 1/2 3 .
3 "SR102 Round Head, 10-32 x 5/16 4
4 CN252 - Relay, Mercury, Controller 1 .
5 WI055- - Connector, EMT, 1/2 3
6  PH204  Hex Head, 1/4-20 x 1/2 4
7 - PW220 Washer, Lock, 1/4 2
8  WIO12 Wire Box, A-604 LP 1
9 Wi064  Connector, LT 1/2-45’ 1
10 PK204 Socket Head, 1/4-20 x.1/2 2
11 WI062 Ring, Sealing, 1/2 2
12  BL100 - Biower, VFC 303A 1
13  PH308  Hex Head, 5/16-18 x 1 4
14 PW320  Washer, Lock;, 5/16 4
15 PE310  Washer, Flat; 5/16 4
16 ~ FP280. Bushing, 1FP x 1 1/4MP 2 /®
17 FP688 Street Elbow, 1FP x 1MP 1 %@
18 FP182 - Nipple, Galv, 1.x.3 2
19  CL101 - Clamp, Hose, SST 4

20 - TUO75 Tubing, Ribbed, 1 1/4 80
21 2931 St.El, 1FPx1MP, Tapped 1/4NPT 1
22 HE313 Gauge, Pressure

23 FP533 Elbow, 1/4 Female

24 VLO50 Valve, Ball, 1

25 BLOSO  Filter, Blower Air

26 BLO51 Element, Blower Filter
27 WI057 - Connector, LT, 1/2

28 0190 - Nut, Pipe

29 2514 Pipe, Heater Wire

30 BR0O27 Cover, Bell Box, No Hole
31 WI023  Wire Box, Top Heater
32 1837 - Elbow, EMT, 1/2, Plated
33 SH408 Hex Head. 3/8- 16 x 1
34  SW420  Washer, Lock, 3/8

25 SW410 Washer, Flat, 3/8

36 0221 - Housing, Bearing

37 4918  Tube, Heater Hose, Top
28 FP133 Hex Nipple. 14

owrh-—kd GTa Ty Ol e C.
Lunfulantd & ooeity ol Nenco Comporation
Usa. reurcouction, or dscinsue winhout
F2NEIS WITloN DeMUIION B Orotidulied.
€ Cormyrgnt Nenco Corporation 1887

AL rihies (esacved

P 5 T A T A T R



ELECTRIC TOP HEAT

Confiventeal property of Nenoo Corporabon.
Uss.: recrockacton. of (hecionss witnout
CXDIERE WIRISN DErTaL ON K Droreed,
€ Coovipnt Nemco Corporamon 1987
A3 NONTS fenerved



ITEM PART NO.
1 2645
2 2648
3 Sw310
4 SW320
5 SH310
6 SPK22
7 SW410

(. swa20
9 SH412
10 FVe3{
11 FP213
12 Fv211
13 CYo17
14 TUO7S
15  CL101
16 FP29A
17 FP281
18 PN835
19 2850

20 SGO19
21 BE218

22 SC330

23 2607

24 2651

25  SH417

26 SN410

A 2652

28  SW210

29 SW220

30  SH206

31 WI055

ELECTRIC TOP HE@T PARTS LIST

DESCRIPTION

Post, Heater

Bracket, Support

Washer, Flat, 5/16

Washer, Lock, 5/16

Hex Head, 5/16-18 x.1:1/4
Bracket, Cylinder Mount
Washer, Flat, 3/8

Washer, Lock, 3/8

Hex Head, 3/8-16 x 1 1/2
Valve, Elbow, 1/4T x 1/8MP
Bushing, 1/8FP x 1/4MP
Pet Cock, 1/8

Cylinder, Air, 1:1/2 x'3.00
Tubing, ribbed, 1 1/4
Clamp, Hose, SST. No. 20

‘Reducer, Plastic, 1 1/4 x'1.1/2

Reducer, Boot, 2-.1.1/2
Nut, Jam, 1/2:- 20

Shaft, Guide, Top Heater
Ring, Retaining

Duralon, 1 x 1.562 x 2.25

Set Screw, 5/16-18 x 3/4NY-TIP

Block, Heater Slide

Plate, Support

Hex Head, 3/8-16 x 2 1/4
Nut, Hex, 3/8-16

Post, Cylinder Stop
Washer, Flat, 1/4

Washer, Lock, 1/4

Hex Head, 1/4-20 x 3/4
Connect, EMT, 1/2

ary

D= N~ N

-,
o

-‘O’)O?N"m—‘-‘—‘—‘f\)#f\)—‘—*“—‘g—*—‘f\)—‘c)

ITEM PART NO.
32 HE310
+33  HE312
34 CN255
35 2646
36 2667
37 2726
38 2647
39 2642
40 2643
41 SN420
42 2644
43 2641
44  SK208
45 2797B
46  SK104
47  2797D
48  SK204
49 SH314
50 2833
51 2834
52 SLOO6
53 2797A
54  2797C
55 SK306
56  SH312
57 1837
58  WIO08
59  WI009
60  WIOB0
61  WIO06
62.. 1444
83 CN253
*+  ¥E3lS

HE317

DESCRIPTION
Heater, Air,~10000W

Element, Heater, 3x3150w-230v

Switch, Pressure

Post, Heater

Post, Heater

Bracket, Support, Quart
Bracket, Support, 1/2G
Stud

Spacer

Nut, Acom Cap, 3/8-16
Clamp, Heater, Top

Venturi, Top Heater

Socket Head, 1/4-20 x 1
Plate; Rear

Socket Head, 1032 x 1/2
Block, End

Socket Head, 1/4-20 x 1/2
Hex Head, 5/16-18 x 1 3/4
Grate, DBL Top Heat, Quart
Grate, DBL Top Heat, 1/2Gal
Roll Pin, 1/8 x 3/4 SST
Plate, Front

Plate, Bottom  “w. ..
Socket Head, 5/16-18 x 3/4
Hex Head, 5/16-18 x 1°1/2
Elbow, EMT, 1/2, Plated
Gasket, 1/2 Unilet

Cover, 1/2 Unilet
Connector, CGB 1/2 x 3/8
Unilet;, 1/2 Alum T

Tube, Mandrel

Probe, Sensing, Controller

Element, Heater
3x3300wW-380V :
Flerent, BHeater.
3x3300W-440V -« -.

aty



55001, TOP HEATER SUPPORT PARTS LIST

jans)

o)

{ ITEM ~ PART NO. DESCRIPTION ary ITEM PART NO. DESCRIPTION ary
1 1202  Post, Heater 2 14 SC330 . Set Screw, 5/16-18x3/4 NY-TIP 2
2 0413  Bar, Heater Support 1 15 SNB630 Nut, Jam, 1/2 - 13 1
3 0425  Bar, Heater Cylinder 1 16 0397 . Bar, Heater Lift 1
4 SH310 Hex Head, 5/16 - 18 x 1:1/4 6 17 0270  Sprocket, Heater Knob 1
5 SW320 Washer, Lock, 5/16 6 18 1169 - Clamp, Guide Tube 2
6  SW310  Washer, Flat, 5/16 6 19 'SH210 Hex Head, 1/4-20x1-1/4 4
7 0268  Tube, Guide 2 20 SW210 Washer, Fiat, 1/4 2
8 0272 Sprocket, Heater Adjust 1 21 SW220. Washer, Lock, 1/4 2
9 0271  Rod, Heater Adjust 2 22 CLOO06 - Collar, Shaft,; 3/4 4
10 0273 - Chain, Heater Adjust 1 23 0398 Post, Heater, Front 1
11 Fv211  Pet Cock, 1/8 1 24 1201  Post. Heater, Rear 1
12 - CY021  Cylinder, Air, 1-1/2 x 5 1 25 0414  Bar, Heater Support 1

13 FV631 - Valve, Elbow,; 1/4 T x 1/8 MP " 1
Contidential property ot NMLQ € ation.

Use. reproduction. of discidsure without
EXPIEsS wiillen PENTEssion 1§ prohibiiey
-, Copyrght Nimco Corporation 1984
All rignts reserved.



1eay ‘Bunoog ‘eqn) gyl gl
juoi4 ‘Buljooy ‘sqny 08l A
aqny buyjoo) ‘'dwed  §Giv b
duie}n sqny '1sdeds  80l1t ol
leay ‘MOld  9GlY 6

g/L '19%00g 'bnid 8did 12Sdd 8
Ju014 ‘MOId  /GIY L

dW8/L X 191/G '‘MOQI3 19904 9
pIL-2 X 02-v/L 'PBOH X8H  LIZHS G
14

£

2z

L

panioses syl y }
£863 vuipudiod oounN ybnidod i
j0id 81 uuissILLIed &

INGYHM WINBad6IP 10 uLjoNnpoKde: ‘asn
WONKINGI0Y) LotgN 0 Apedoid (e uspuol

p/L ‘4007 "I8YSeM  0ZZMS
v/l ‘Yeld '1aysepm  01ZMS
dW8/L X 1/L ‘Mmoq|3  1£804
mo|d Buipjog ‘180edS  2p50

T NODON™ N~ T F ™ v

NO1LdIH3S3a "ON 1Hvd W3l

1S17 S1HVYd SMO1d ANV S3dnL DNIT003 T00SS



{; M PART NO.
1 0423
2 0269
3 0397
4 SH208
5 SH205
6 SW220
7  Sw210
8 0426
9 0401

10 SH204
11 0407
12 0391
13 0399
14 0411
15 0410
16 1216

| 550QL TOP HEATER PARTS LIST

DESCRIPTION

Cover, Heater -

Block, Heater -

Bar, Heater Lift

Hex Head, 1/4 - 20 x 1
Hex Head, 1/4 - 20 x 5/8
Washer, Lock, 1/4
Washer, Flat, 1/4

Post, Heater Spacer
Spacer, Heater

Hex Head, 1/4 - 20 x 1/2
Block, Support, Heater
Connector, Heater
Insulator, Heater
Insulator, Heater
Channel, Heater

Eibow, 1/2" Plated Pipe

i
Confidential nrooenywof Nimcao Corporation.
Use. reproduction. or disciosure without express wntten permission is prohibited.

Copyright. Nimco -Corporatron 1982 All rights reserved.

aty

“NasapBerod8o s s

ITEM  PART NO.
17 1130
18- - .0400
19 0404
20 0412
21 1492
22 -+ SK204
23 - SK203
24 1264
25 0190
26. ~Wi110.
27 WI050
28 WI178
29 - WI176
30  SH103
31 SW20
32 SN110

DESCRIPTION

Pipe, Top Heater
Skin, Heater End
Heater, Tubular, 230V
Deflector, Heater
Collar, Heater

Socket Head, 1/4 - 20 x 1/2
Socket Head, 1/4 --20 x 3/8

Connector, LT, 1/2" Pitd
Nut, Pipe

Wire, #10 Heater [IN]
Liquid-Tight, 3/8 [IN]

Terminal, Compression, 1/4

Terminal, Lug-{t Clamp
Hex Head, 10-32 x 3/8
Washer, Lock, #10
Nut, Hex, 10-32

aTyYy

Bawm_‘

4
4
1
1
408
26

NN &=



juoxg ‘moid

mo1d butpiod ‘aspedg
Ieayd ‘moTd

v/T 1 X 02-%/1 ‘PpesH x°y
Ieay ‘MOTd

8/1 ‘aeyd0s ‘bnig adig

— <

O — Q0

pARd NOILdIdDSsdq

Lot s SIN 1T, YR'1";

% hahadebilice W XNY9) AUy
Permrint LOrT sy sed 108 )7 1w AL XITT Y
YErive DU e a0 LR T oy

86L%2
0zLz
66,2

01zHS
951¥

T¢sdd

'ON Lydvd

LSIT SIdyd SMOId

£l
1
I
01
6
8

WaLLI

aNy

9 dW8/T X Ly/1 ‘moqrd Tvuod

Z #o(d burpiod ‘3aoddng H5UL
8 v/T Yoo ‘asysepm 0CCHs
3 VAT "aepd ‘asysem 01iMsS
T jucag ‘motrd LSTY
v /1 1 %X 0Z-9%/1 ‘pead 3eld Z124s
14 moTd buipiod ‘isoeds 880¢
paNe! NOTLATHOSsda *ON LyVd

x

sdgnL SNITOO0D



.\:\.E\Eﬂ;k“?ﬁ.p. SPPL, ST

- r— Sl 2w e A PR

proaiunel sHDI 1Y
07 LAUN YBHALGD o

PIL-2 X 02 - ¥/L ‘PEOH XBH  LIZHS /)

- A ZIb-L X 02 - ¥/} 'pesH XaH  2ZIZHS = 2L
4 poy Butjoop ‘dwe|n  gGiy g z CIL-L X 02 - b/l ‘PEOHIBI4  2124S |
L lesy ‘Buyjoon ‘sgny  1gpl Gl b leay ‘moid  9Gip 0l
4 dwe(p aqny ‘ysoeds g0l vl 4 8/} 184208 ‘Bnid adid" 12Sdd 6
b luol4 ‘Butfoo)n ‘egqny 08yl £t b juol4 ‘Mmold  JGLY 8
, -z dW 8/1 X L 9L/G 'MogIT  1p9D4" 4
ALD NOILdIHIS3a "ON 1Hvd W3l 14 mo|d Buipjo ‘1eoeds  ggoe 9
Z mo|d Bulpjog ‘pioddns  ggog g
Zz dW 8/L X 1L ¢/} 'MOQIT  1£9D4 b
ot P/} feld "Jaysem 0LZMS - €
. 0l b/l 007 'Jaysepm 0zzms 2
_ Vo vl X 02 - vIL'PRSH X8H  0lZHS L

_ : / ALD NOILdIHIS3q ‘ON 1Hvd W3l
/
ﬁ\/ - _




TOP SEAL TOP HALF

Qf

'550Q

{
|

out
ted.

lon 1984

! Confidentlal property of Nimco Corporation.
Use, reproduction, or disclosure with
ress written permission 18 prohibi

| @ Copyright Nimco Corporat

LAl rights reserved.

{
.

T exp




d
l
[4
|
l
[4
c
£
4
1
c
y
14
14
4
Z
[4
14
(4
1
}
i
Z
4

ct

AlD

[e9 ¢/1 ‘9poD ‘mep

jen g/l ‘mep

o ¢/t ‘BUIAO ‘mep
yenp ‘epod ‘mer

uenp ‘mep

uenp ‘BulAoN ‘merp

/€ X 0Z-v/t '‘PeaH 183008
piL X 2E-0L 'M8IOS }8S
mep Aeuoliels ‘yooig
mep Areuoliels '4oolg
Q1L X 0C-pil ‘PeOH 184008
Buiidg |ees ‘iog

jeag ‘Bunidg

L X /€ X 8/G ‘8IIO
Bunds |eas 'yo0ig

dW8IL X Ly/L 'moq|3
dB/L X gv/L ‘Mmoqi3 qleg
g8/1 ‘%200 18d

PIL 2 X 02-p/L ‘PEOH 184008

jeag doy ‘18A0D

191eM ‘plojiuei

y/L %200 lad

juol4 _mum_& 1ess JWO&
Z X ¢1-2/L ‘peaH xeH
p/E | X 91-8/€ ‘PESH XOH

NO!11d143830

1SI7 S14Vd 41VH dOl 1v3Ss dOl D0SS

£.01 G/ 2
g9Get . vL A
6640 £l A
BL¥0 2. r
£oct 12 + 2
ycvo 02 €
90ZMS 69 S
¢0i0s 89 g
0cvo 19 L
€9t Q9 rd
202A1S g9 L
1601 y9~ v
£820 £gx L
90034 29 ol
Liv0 19X L
L£904 09 L
les84 65 €
lleAd 85§
LIEAHS PA*] Z
09ge a9g g
6920 GS b
£ECAd 4% v
14453 £S A
919HS 25 v
PLYHS 1G b
‘ON 1Hvd - W3ll ALD

dripe
AVZH O

LL~

i€ | X 81-91/G ‘PedH XaH
91/G ‘3007 ‘J8YSEM

91/ ‘1eld ‘18ysem

R 19188 1S0d

w X §/L L X | ‘uojeing

€ X €h-¢/t ‘PEOH XBH

214 ‘4007 1aysepn

2/t “1eld 1aysem

Bujsesq 1jeyS ‘Hoo|g

/L L X €L-2/L ‘PEBH 184008
jeeg doj ‘'sie|d

I X 91-8/E ‘PeeH 183205
mep BulnoN ‘¥oolg

g/1 ‘19908 'Bnid adid
mer Buiaoi ‘Hooig

dN8/L X dd48/1 ‘MoQ|3 1831
dg/L X 8%/t 'D1d qleg
dW8/L X gp/L ‘Mmoqi3 qieg
Bujpeag seBunid ‘400189
i L X L xpjg uojeing

YIE X 81-9L/G ‘PREH 184005
81-91/g ‘X8H INN

WBlens x gz - p/L ‘Wez
jesg “180unid

/€ X 81-91/G 'PE8H X8H

NO11d143$30

- STvVS PVIM

yLiEHS 0§ 14
02EMS - 6Y 2
0LEMS 8V ¥
A4S Y FA
oizag  ov v
029HS GV rA
029MS v ¥
0lOMS €V p
vELL  2v y
oLONS ¥ ¥
lELL o f
BOYMS  6F 2
12¥0 8¢ L
128dd . L€ Z
cott 9¢ Z
119d4 G€ A
ieigd - ve y
1gq84 - €€ ve
gELl FAN ve
yiz3aa Le> 8
'90EMS - 0F v
OLENS - 62 2
Golo4 . 82 v
WLl 2 ¥
90¢HS  9¢ b
‘ON 1Hvd W3Lll  AlLD

g/c € ‘uoisuaixgy ‘Bundg
911ju8203 (89S ‘Ijeus
1Jeys oHjus0d3 4e|109
.2 'we) ‘ejjoy

g/€ X 81-94/G ‘PEAH XaH
jeeg ‘we)

umoID 1H 0Z-v/1 ‘uI0dY INN
I X 0Z-¥/L ‘HOqaA3

L ‘Heys ‘1ejjo9

. V9LdX 8|0y ‘Balesg
Bujreag epino ‘i8g

Z/L L X 91-8/€ ‘PEBH X8H
1s0d [eag ‘dwe|D

Z X 91-8/€ ‘PEOH X8H

2L X 02-p/1 ‘PeaH 1840035
{eas 1jeus

Bupeag ‘BuisnoH

g/c ‘1814 “18ysem

8ig ‘%007 ‘Jaysem

| X 91-8/€ ‘PEBH XB8H
ZXy/L L X1 ‘uojeing
leay ‘sleld (ees '1sod
2/ ‘vel4 ‘Jsysep

Z/L ‘4007 ‘Jeysem

yIE | X £1-2/L ‘PEBH X8H

NOILd1¥3830

GooOsS S¢
L2¥0 ve
1411 £e-
lie3g ¢

EO0EHS - 1¢
9iv0 o2

02ZNS 61
8023d 81
L0010 Lt
0e3g - 9k
cell Gt

ciyHS ¥t
getl €l

gLYHS - ¢t

0CMS 1
A4 ol
1220 6

olYMS 8

0evms - L
80VYHS 9
gig3g G
1% 481 v

oigMd -~ £

0Z2o9Md ¢

P19Hd L

'ON 1¥vd W3l



Y99 1 \dJ TWOSINYH

pakasas syybis g
51 vaianadan o »w_ug
.c:_n_‘nh 41 00158 el taddiof §

Anaud1 ] ausseisin 0 twtdinpoadal) Isn
"ol ey 0N §8 Madoud 13 14upyjvey

Wiy 30A14°4890008 - JQEZ L2
y/1-2 X 81-8/E°PH X3H  LIyHd G2
woj'duoy - ggEQ &2

9]-8/€ X8H'aN ~ OIyNd FC

2 X El-27)'PH 205 9)gNd €2
Ql/L-§'JBUID3BY 'BA0Id  LOE0 22

| xB/)-1 % |‘81110 11038 12
g}/L'>1J3u803'w0]  BOEO 02
wo3‘Buisnoy  z120 Bl
gl/L-4'J3U| 0433 33014 BAE0 Bl

2 X Ql-B/E°PH XaH  QI$Hd L)
11-8/8°wWor*anN  0eaNd 91

joag doj'»op - €220 Gl
2/1-0)'@svaun’asod 0061 ¥l

Z x z/1'0Ld’veddiuas  0BZO
2/1-1 % 271'0L7d'22dd 1A G20 2l
514813 0220 11

I Z/] X B/G % g/|°83ivodl - 8i03g 0l
27] * 02-p/)'PH 208 $02Md B
[03g‘340US 2yl 8

gI-B/E°WOr‘anN  OppNd L

| % O2-p/)°PH 205 BOZAd O

|vas ‘yaral  OFll S
y

€

4

]

NN D NW O AN NN OO NN OO WD N T -

WJy 40A[d"4axI048 4220

bl g/e 4014 uaysof  Ovhd
81 o /e 07 uBysof  0zyhd
8 *1 x 9]-B/£PH XSH - 80¥Hd

AlD NOILdId3s30 DN 1avd W31l

ISIT Slavd J7IvH d3mdT vas d0L 42710058

e

-~
S
L



NN~ N~ NN

ALD

Bunesag ‘Buisnop

91/G '1El4 'iBYsSEM

91/G 4007 "Jaysem

L X8l -91/G ‘peaH XeH

Z X Gz’ X | ‘auoisog

L X 81 - 9l/G ‘PedoH 184005
1snipy ey ‘eleld

B/€ ‘1eld ‘JBUsepm

8/€ HOOT ‘JBUSEBM

Z/l-1L X gl -8/¢ '‘PesH X8H

NO1Ldid3$3d

INOURM BINSOIISIP 1O ‘LONINPOIdB)

yG61 9¢
0lEMS  G¢
O0CEMS P2
80EHS - ¢
20c3d8 ¢¢
80EMS L2

S.€0 02
OlYMS = 61
0ZYMS = 81
CLYHS - L}
"ON 1Hvd W3l

‘peasese) wydy wy
8861 uoNeI0dI0) 0dWN 1UBIAdOD )
‘paNYN0sd €1 UOIESILIIBA UaljliM 501X B

‘o8

‘uonesodiod oowiN jo Apedoid jeljuepiyuol

1S17 S1dvd TIvd WO1104d 11005S

ALD

urelug ‘lley woyog ‘Joddng
wonog ‘rey

ureyg-18it /1 ‘liey 'Jededs
urelug-4e3 g/ ‘iey ‘4eoedg
urejg-Jel | ‘jrey 's00edg
uid g/} [euedu) ‘rey ‘1aoedg
Juld leuaduwy ‘pey 'Jeocedg
Bupjoo uig

J90udg IeY ‘yoolg

8/€ ‘1eld 'Jeysem

NOLLdIYJS30

6611 gt
6.€0 Sl
L1921} -
1281 -
9281l -
G691 -
Y691 vi
2.lE0 1994
08¢€0 Zl
OlyMd L1
‘ON 1Hvd - W3ll

AlD

8/€ MO0 "Jeysem

Z/L-L X 91 - 8/€ 'PBaH X3H
ey ‘uid

lley wojog »oojg

L X 02 - ¢/} 'peaH xeH

ey ‘dweio

urellg ‘isnipy ey "o0|1g
v/l 'jeld ‘Jaysem

v/ 207 ‘Jaysem

2/b-1 X 02 - ¥/L ‘pesH XsH

NOLLdI¥OS3a

OcvMd
¢l vHd
vLE0
8610
BOZHS
IBEOD
0081
Olems
02ZMS
¢l ZHS

‘ON 1Hvd

—

- NMTNON~NO®O

W3l



s3s
Zigt
2igs
ZBES
> To¥e! £xis
5 <~ +~o0 §ei¢
o §=§9
E D el
£ !
§558¢
- - &
e @98
U)EU)O
=
© 3 ot
momm
Q3
z .gm..édg
- Q ®© .
= E £2224
! = o .0 .z
m X oS ot -
— 3 222
= 8 80603
(7)) i
= € owor~y
0O WWo
c E oot <T
< = N NN
a. -
73] T SR A
g
5
=
o
(an )
@]
(-
tn
tn SR
fEEEEEER
Ay I\\
I AN
{ \ T
\'\\ T "(/‘\
NI v
VA R
\\ \ VA \ \y
VMo

AR rights reserved



VARIOPAK

Memo referring to service-report number ...

(for internal use only)

{ ) t
Faess +~ Hos> O ASS Dowes’ Sy U T oc APPears
Y .

¢ ’
™Ress  mom e’ Key v

< ET
'Loc’ = o 1= {c',QL' war | ™MD,
“THERM OCOORLE = AN
cC-F = <
~ L = o
~ M = oo
OT 1 = "1 (o
HSC —Hys = Z
o722 —-AcT ™ d e
HSA - LAL = MLA
S = o
WA T I MmN

SET  DesmiEySy  TEMPE, STET ON  wiTH MODE KEY T
- [}

OT | = 2
Ao = — 10
AH | = 440
CAL = o
AuT = 3
“TORMND TS HENTER AR Phess ‘MODE' ‘A Wi,

FrbaH AN TTEMPE RISE 4+ FALYL . vioTio FL.ASN'NCI’ ST S

Al N ' !
Prees + How>  OP arsd pbowrs | wEys oML Loc

APPerRy Arcd seT AT 2
Prezs MED ¢ TO RETSAN 1o —TE™M™ AND

TEMT ST DG TDisPeAY

— I “




) -
A>> e 2l g e 2L O___;
SwoITCNeS < >
For. ¢ EIPapeir 2 m s
EXTRA < ’
IR Z_\r 2.
! 2l o all
21
! A d
—1k
4 \
a2

CAPACITIVE
SLIOVTCH

PRO N

e BLVE ﬂ
L

SH ECaull o“ 2.

X2
i
14 > 13
L8
c.ARTON - STACWK
DerEcToRS )
' RZ 3
ST

L el [1 Baocww
1

Doon SwirenES

l\l/(_. HELD> oPeN

Z

o NI Va4

BY Door SHUT

Vd
N
( )____4» CARTAEN ST K

N/C. HELD oPeN

\
( ) ps B\/ CARTONS

=1 s oud



\\ \)“;‘xyh
SHEET 2 of-é

PooR swiTaHeEy N/o TERMS 23434
HEWD CLoSED By DooRr SHoT

S B2 By oo} o %) D o -0 Qe

ADY QuovTan 55 —O R
TN Doorng

=X _______5 N/O CACHcITIVE
“To LU T TS
TO DeEveeT
CARTON  FTACL
(N MAGAZDE
RZ "7 nNfo
He-D  crosen
CAXEToNng I N
PrLAcE

N ED wkE
Ne2
BLUE BROWN  of, waexked Adees PR

=3 O

TOF CIRCONT
IN PANE

MBS Movorg
o rTACTOR,



SH

snd wb go7z2
S  NOTUMDY  SgRu oM

SAsovd Al Mbrone

2

LA id

LA RO

1wy vy
IN

b, )y
NI LVB4) O M

§

SIS By

SIS (W) e
MM sperig] awy

156y oN <oongIAQ

IEGE

TRYH O

oy 14

10 08 T

y .

g:% O] oo B2, _,}*«—-o-oic
-0 f—o 20| g —0 I o
&
O O e e b0 =0 O
%% O] poamy o } 0""0:;//0
@NJP o ~|p—o—0_ | ©
&




&t £ of O
Xl 1
| | B A RSE
¢ {I{TH
BERENY
SToP
! !
|
X |
d_m __R4
T T TP HAT
et BLOVER
2 t l 5 : ks 0D N M
; N
' ; S PR 8/
v N/C. S '
(
SR L \ . ETTH M
! BLOvER
2 b2 y ! y R M
t OO ~h- R
) i sl' 1 - p
TP AT
lz 2 ]
E -
T
f
: AN
c {18010
9 : 3 i b/
7 i
t ;
x, NINCD CORPORATIEN )
4012% Raute 14, P.0.Box 0 Confidentiol property of Ninco Corparation.

Er stal Leke, Tiiinois 60033320
lee (819X A0  Fax (8i54H-BI9

e o -~ 0

Use, reproduction, or disclosure vithout
express veitten pernission is prehibited,
Copyright Ninco Corporation 1992-19%
Al} rights reserved.




B Ya i Qor =

X 2 5 1
‘ ,
| Crend on on’
BOTTON HEAT MR
PRESSURE
2 2 % x STH

1
|
| Y
i SLEHID
g0 ! oxf %" ¥ o
(]
p—-0 | O H 43_/\/__0__‘}

i
c o~ '
[ B o] )é)r‘ Alun ’

w2 i Ie@x[ Qoute[qu Q gAszoI o X4‘
401 14, P.0.Box i , .
BN it pey e e
Poane (BISHSHI Fox (BISKE-4119 express witten pernission is prehibited.

Copyright Ninco Corporation 19R2-1504
" ‘ Lo I B ALl rights reserved.




r

MACARZOC n/
a~é;:t,~n../¢—‘ Sowger Rern/
- PP UURGEERENSS
BROVON . ~BLoC @ as ¢ p
VAGLK - WD
FF
2 : Y 2
*—————-ﬁ l O -
1B
MAGAZ INE N
rZELAY

) RIOK
LIS IR

N LERL A
TERNALS

3 L 8 el
: CLUs g MY <&
on TN AT T AT o
U NS IOINDE RuN
7 ) Joom { m
{2 ~
‘ N A
M
il 9
{u ) 2 3
N
[
. o
¢ =
)|N A
ME
118
' N\ R
B/} } 3
) () 4 \./
TR Nm:l[} ‘AZQR?QRAHDN TR
| o TRt N oo o oA o
Pere (61SHMQ0S Fur 1B15RIEE119 agres withes permission is graNbItes. g
Comeight Hincs Carporetion (9G-168 7

® v

M righls reserved.



NIMCO CORPORATICN

40124 Route 14, P.0Box
(rystal Loke, THinois G008-34
Phane (B15¥F3-4200 Fax (8ISMF-8L19

Confidentlel property of Ninco (orporation,
Use, reprodketion, or disclosure vithout
express witten pernission is prohibited.
Copyright Kinco Corporation 1982-19%4

ALl rights reserved.




4 ¢/t 1Eld USUsem giymd  e¢ | gg pIL §007 JeUSem 0ZZMS 92 | € LBIEL X 8/L BUIH-0 L00HO £t it LetuE L
‘o LUvd on_010f ¢ 0GS 'llBJUlBYD Isog  0geg ot i| og v/l 1e]d '18YSBM 0LZMS G2 £ 8/€ X 0C - p/L 'MBIDS 188 €0¢OS ¢ HD 03¢
2 [lesuleyD ‘1eoedg gy /e L Z/L-L X Q1 - g/ 'peaH X8H ZIYHS  ve € HBYUS Xapuj 1BjjoD 8810 b 3085
o I sant BuooD 'leoeds  ggsL  gr | lleiuleyD 1exoelg  EOLL €2 Z CLNOY ‘dwelD jayooids 0960 0O} Doos
- ¢ ZIL 007 'IBUSeM 0ZIMS  op f | p/E-L X 9L - 8/€ 'PBOH X8H VLYHS 22 | ¢ L X gL -8/ 'PESH 194005 BOYMS 6 os
uwl| 1 ZIL-y X €L -2/l 'PBSH X8H pz9HS  ve || 2 2it-Z X 91 - 8/€ 'PeSH X8H BIYHS 1Z 14 Pld v/c ‘8bueld ‘buliesg  1Gzo 8 $51/ 559
P U7 JeIURYD U s6e2 e | o 9} - g/¢ ‘'depg uiooy INN 0ZYNS 0z | 2L L X9l - 8/€ 'PEAH XB8H 8OVHS / J00L8
e TS e HESUL IIBILEEUD “leg G601 22 if z | x gl - g/c ‘PeH Je300S gOVMd 6L | 2 8/€ H207 JBUSEM 0ZYMS 9 s
...:...2...;....,3..3_ 39NvII01 313s 1 4 h:wE_mco mmcmi 89601 o Z 9L NOY ‘dwe|] Jeyo0idg  /GRO 8t 8¢ s 8/t 1eid _mc_mm.\s OLYMS G
. 0026"65p. (518) voyd” Y ! gn leltteyn ‘uns  gsez og ) 2z v/€ ‘WeyS “IejjoD 90010 Lt Z 8IS X 91/g Eo,oam,__mm Aoy zZiiL v
e Rl ;) 514 Zibinijy sweq e1shsn @ £408 - py asnoy vaud: m e __wﬂ_umm%cmoEWm coor O 1 P 9L BIE PR xor 80vHd 9 : mfmmmvxo_%wmﬁwwm_ma% Mwm” M
1 "N ‘el 14 8Sek 8z || b 8/ 'M007 1aysepm 0ZyMd Gl £ .
SEL S L ZD.F(EU&EDU OJWIN /8 ZIL X 0Z - vIL 'PEOH X8H pOZHS sz “ z p/c ‘ebueld4 ‘Bulteag giLe3g vl ¢ Jesy ‘Woddng ey ‘Bunsen  zgog L
paniasal siybu Iy pRGL UONIRIOCIOD DownN JyBiiAdon v o | .
£ DENANeIT S uorssIwad UM seeich2 inoue Jmsoowi o velnpoisas e ALD NOILdi¥3S3g ON 1HYd 5? AlD NO0I1dI¥9830 "ON 1HYd W3ll NOILdI¥as3a ON 14vd W3ll,
- i o
b /L teld ‘Isysem 0L9MS 3. | e
b CIL-€ X €L -2/L ‘peoH XaH QL9HS /2 Ll PR 7 ; 7 7 e
2 Hoddng jley 4soeds  p60E 9/ * =
4 8L - 9L/G 'X8H 'INN OLENS G/ ,
Z lleiureyn 18joelg  vOLL b/ \@ :
v VL€ X 8L -9L/G ‘PRSH X8H LLEHS £/
4 llejuleyn jevoelg  19zL 2y Ggyrias
L EXEL -2/l 'PESH X3H 0ZIHS 1/ - ®
b 47 ‘ieJuleyo ‘swesq4  9g0L o/ = £ = e
Z 4 ‘lleiureyd ‘ups  6SEZ 69 ] {
L 4N ‘leautey) ‘swiely  pe0oL g9’ = @ T T ® @ = ;
L lteiuleyp ‘1ooeds  goll 49 @ 0
Z BALQ UIRYD ‘YeUuS 6610 99 @ 0@
v PULIJZN-Z2X9L-8€PHMS €920 S9 G ® ® ~
v 91 - 8/€ 'XaH INN OLYNS ¥9 @ O 5 (5 o @—+— Je= L = = f
€ Jausiybi] 'Noo|g €810 €9 \
0l CIt-L X 02 - p/L 'PROH X8H ZIZHS &9 . 5
y 8/ ‘weD JoloY  LIE3Ag 19 = G/@ ® @ ® ® ﬁ
b CLYOY 18Ip| ‘19%001dS  $8L0 (9 @ ®
4 0T - /1 'ded uI0dY ‘INN 0ZZNS 65
¢ WLk X 0T b/l 'PEAH X3H OLZHS 85 U M3IA LNOH4 STIvd INOH4d TO(QCS ——®
L ; Jsuaiybiy oolg  ggzo0 /S :
14 lleluley ‘aOA €961 35
G € X 91 - 8/€ 'PEAH X8H 0ZYHS &S N
Z 9ping J8jsuEel] ‘Jooeds 101} 4% gm_> .—.ZOmu_ w.:<m m<mm _.HOOmm e
L - lleJUlBYD oO0Ig 9610 £G ®- L0 @
¥ Z X 91 - 8/¢ ‘PEOH X8H 9LYHS 2§ : = - ~ O 7 s
5 Jsuaybil 'yoojg  6gen  1g ‘ h \
v Ao ..1-8/€ 1eld ‘J1aUyseM GLPMS  0S |
S [NIl€L-2/L ‘poYy pepeaIUl 0£91S 6V i
b uly iepeasds 'Isod  gLLL gy
Z P/C-L X OZ - ¥/L ‘PEOH X3H PIZHS /P
Z Wiy 1apealds ‘¥1sod  gLLL 9y
¢ V€L X8L-9L/G 'PROH XBH YIEHS Gy
9 91/G 007 ‘JBYUSEM 0ZEMS bt
o] 91/S ‘ield 'JOUSBM OLEMS ¢V
Z JojesH 1Isod 10zl 2v -
b CIL-L X €1 - 2/L ‘PRRH X8H ZIL9Hd Iv = = - 22 =
p 2/L 007 18Ysem 0Z9Md OV ES ]
= = B = =
ALD HOILdI4¥I$30 "ON 18Vd W3l SIRCH- @%@,\@ o ee ...@G £
. = = . g
=1 @ & @ @
,/e @ 9 U
N 1

¢
M

3l
[




